hURYh & 7IVY
FIG.220 BONNET & FENDERS

39

/??:‘

4123 24

—

REES | BRES B & am EIER & [E S S 8 <t " =
KeyNo Parts No Part Name ALL # |Application |[Description] Remarks
1 | 35011 1300 |BONNET EZ I 1
2 139812 1150 |RUBBER Th 4
3 | 01080 0820 [BOLT :M8x20 b 4
4 | 37810 6940 [SIDEGUARD ;L.H #4NH=F LH 1
5 | 37810 6950 |SIDEGUARD :R.H #48 N - :RH 1
6 | 35010 3830 [BONNET ;GRILLE ST 1
7 | 01080 0820 [BOLT :M8x20 b 8
8 | 02310 0008 |NUT ;M8 VAN 2
9 | 02310 0006 |NUT ;M6 Tk 2
10 | 35050 2753 |BONNET SUPPORT  [#'v#YMHI 1
11 [ 35050 3630 |BONNET SUPPORT | v#YMHI ¥I 1
12 | 35050 2781 |BONNET SUPPORT  [K YY1 2
13 [ 39813 1310 [SPONGE JLEVAR VY 1
14 | 39851 2160 |BUSHING 7991 :25x30x25 2
15 [ 03010 2516 [SPLIT PIN A7 Y'Y 2
16 | 39818 0671 |GRIP 7097 2
17 | 02310 0008 |NUT :M8 VAN 4
18 | 35075 5993 |COVER I74HA= AN - 1
19 | 01151 1025 |BOLT ;M10x25 b 4
20 |[02610 0010 [WASHER 79Y 4
21 | 38515 0200 [REFFLECTOR LILy4a 2
22 | 35510 5461 [FENDER ;LH 7IV4 L 1
23 | 37810 6960 |SIDEGUARD :L.H #4NH=F LH 1
24 (01080 0820 [BOLT :M8x20 b 3
25 [ 01080 9007 |[BOLT :M8x14 b 11
26 | 35510 5471 [FENDER :RH JIV8 R 1 *1
27 | 37810 6970 |SIDEGUARD :R.H #48 N - ;RH 1
28 [ 01080 0820 [BOLT :M8x20 b 3
29 |39812 0410 |RUBBER WS VYR % 1
30 |39811 5430 |RUBBER Th 1
31 [01010 9435 [BOLT :M8X10 pAN 4
32 |39821 1210 |SPRING AU BTN F 4
33 39813 1210 |SPONGE IJLEVAR VY 1
34 | 39812 1440 |RUBBER WA Ny 2
35 399235760 [COLLAR h7— K URYb 2

56



h Y & TIVE
FIG.220 BONNET & FENDERS

RHEES| HRES A ELEER & |8 S B <t B &
KeyNo Parts No Part Name ALL # |Application |Description| Remarks
36 01031 1055 |BOLT ;M10x55 i~ Jbb 2
37 02230 0010 |U NUT ;:M10 urvh 2
38 35511 1970 |FENDER IIVE F=-N=71Y 2
39 35517 1760 [SET PLATE PAVZR I AV 2
40 02310 0008 |[NUT ;M8 Tk 4
41 01080 0820 |BOLT ;M8X20 pAN 6
42 39019 9650 |CAUTION PLATE 1-3V7°L—b 2 %2
26 35510 5473 |FENDER ;:RH 7148 R 1 %2
*1 MC304J : 20011 - 20057 MC364J : 20011 — 20069

*2 MC304J : 20058 - MC364J : 20070 -

97



N)=ATT7IU) & BBE
FIG.221 STEERING CASE & PIPING

REES| Ha%sS EEEE e EER & E S S 8 <t " =
KeyNo Parts No Part Name ALL # |Application |[Description] Remarks
1 | 33401 1200 |STEERING CASE ATTVUT =R 1
2 | 33429 3128 |SEAL KIT Y= KIT 1
3 |01161 1020 [BOLT :M10x1.25-20L |F ILk 4
4 | 34067 1220 |[ADAPTER ;M14X15 |7%7°4 :G3/8-M14| 2
5 | 34067 1710 |ADAPTER :M16X1.5 |7%7%:G3/8-M16 | 1
6 | 05210 0140 [O-RING oYy 4
7 | 34067 3870 |ADAPTER ;M14X1.5  |747°% :G3/8I)L#k | 1
8 | 02610 0006 |WASHER 79y 3
9 | 34070 7991 |OIL PIPE ;P TAWN47 P 1
10 | 34070 8000 |OIL PIPE ;L FAVNA7 L 1
11 | 34070 8010 |OIL PIPE ;R FAUN47 R 1
12 | 34067 1381 |ADAPTER 7374 PS 2
13 | 02080 0014 |NUT :M14x1.5 VAN 2
14 [ 02710 0014 [SPRING WASHER Y ORIV VAY 2
15 | 39811 5630 |RUBBER Th 1
16 [ 39911 2130 [CLAMP 9797 2
17 ] 01011 0650 |BOLT ;M6x50 b 1
18 | 02240 0006 |U NUT :M6 Utk 1
19 19910 6021 |CLAMP 47597° COMPL 2
20 |[01081 0620 [BOLT :M6x20 b 2
21 | 34070 8020 |OIL PIPE :T AAnNA7 T 1
22 | 39848 0240 [BOLT BANJO ;G3/8  |74# IV} ;G3/8 1
23 | 05210 0200 [0-RING oy 2
24 | 34069 2021 [OIL HOSE F4Nik—2 :L375 2
25 | 39911 3650 [CLAMP oz 1
26 |01151 1020 [BOLT :M10x20 pAN 1
27 | 39910 0630 [CLAMP 9797° PS 1
28 [ 01131 0620 [BOLT :M6x20 b 1
29 | 33429 3135 [VALVE :CHECK FIVINNT A%94 | 1
30 | 34069 2650 |OIL HOSE A4 Nik—2 :L370 1

58



VA=AV & BRE
FIG.222 CONTROL VALVE & PIPING

REES| Ha%sS EEEE e EER & E S S 8 <t " =
KeyNo Parts No Part Name ALL # |Application |[Description] Remarks

1 | 34001 6721 [VALVE ASSY IVTPA-IA L7 ASY 1
2 | 03030 0528 |SPRING PIN AU Y 1
3 | 34010 6520 [CONTROL LEVER avka-pbn'— 1
4 39818 0610 |GRIP 57 1
5 | 03110 0004 |SNAP PIN ATYTEY 1
6 | 39818 0332 |GRIP 7097 1
7 | 02070 0010 [NUT ;M10 VA 2
8 | 34067 1730 |ADAPTER ;G1/4 7874 1
9 |o05211 0110 |0 RING oy 1
10 | 34067 1810 |ADAPTER ;G3/8 7274 :ARL—b 1
11 [01151 0812 |[BOLT ;M8x12 FA 2
12 | 34075 0302 |BRACKET 779 1
13 | 01151 1020 |BOLT ;M10x20 AN 2
14 | 34070 8040 |OIL PIPE FAWNAT 5=y 1
15 | 39848 1040 |EYE BOLT :G3/8 7AR Wb :G3/8 2
16 | 05210 0200 [O RING oy 8
17 | 34069 2010 |OIL HOSE FTANE=R H9v3uLe| 1
18 | 39875 0420 |HOSE BAND H—AN YN 2
19 | 34069 3571 |OIL HOSE F4ik—2 ;L830 1
20 | 34070 8050 |OIL PIPE AAWNA7 H=73L | 1
21 [05210 0150 [O RING oy 2
22 | 39848 1300 |[EYE BOLT :1/4 TAR Wb ;G1/4 1
23 | 34070 8061 |OIL PIPE TAWNATD H-35 1
24 (01081 0816 |[BOLT :M8x16 AN 4
25 | 34055 0870 |OIL PIPE AAWNA7 H=7990] 1
26 | 34067 0030 [ADAPTER ;:G3/8 7974 1
27 | 39848 0240 |[EYE BOLT :G3/8 TAR Wb ;G3/8 1
28 | 39911 3240 [cLAMP 9797 1
29 (01151 1016 [BOLT ;M10x16 AN 1
30 [39811 3310 |RUBBER Th 1
31 | 34045 1030 [OIL PUMP AR 7 1
32 | 32226 2800 [BEARING HOLDER NTVI RN 1
33 | 05230 0600 [0 RING oy 1
34 | 05230 0700 |0 RING oy 1
35 |[01031 0870 [BOLT B:M8x75 Ik 4

59



VA=AV & BRE
FIG.222 CONTROL VALVE & PIPING

REES| Ha%sS EEEE e EER & E S S 8 <t " =
KeyNo Parts No Part Name ALL| MJ |MCJ| # |Application [Description| Remarks

36 | 02150 0008 |[NUT ;M8 Tk 4

37 | 34046 0180 [DRIVE GEAR MIMTEY 1

38 | 04013 6004 |[BALL BEARING R =IATYYY 1

39 | 34070 7970 |OIL PIPE TWNAT B30 | 1

40 | 01081 0620 |BOLT :M6X20 Ik 3

47 1070371 0630 [BOLT :M6X30 pA 3

42 | 34062 1880 |FLANGE VISV 1

43 | 34029 2120 |PIN (] 1

44 | 06810 9053 |VINYL TUBE t=-F1-7 1

45 | 39957 0110 |PLATE 7°L—F 1

46 | 01080 0816 [BOLT :M8X16 FA 2

47 | 34049 0224 |SEAL KIT Y=L KIT 1

48 | 38589 1124 |SPIRAL TUBE ANATNFI-T 1

49 | 02610 0010 |WASHER UV 2

50 |[39811 0140 |RUBBER Th 1

60



avkA—=LN V7T ASSY
FIG.223 CONTROL VALVE ASSY

REES| Ha%sS EEEE e EER & E S S 8 <t " =
KeyNo Parts No Part Name ALL # |Application |[Description] Remarks
1 | 34001 6721 |VALVE ASSY :LIFT AvbE-Ln 7T ASSY 1
2 * VALVE BODY NIV7THRTA 1
3 * COVER hinv— 1
4 | 01151 1020 |BOLT ;M10x20 AN 2
5 |05210 0140 |0 RING oy 2
6 | 34029 2120 [PIN ] 1
7 * BOLT :M6x18 A 2
8 * LINK 1)v9 1
9 * SPACER AN—Y 1
10 * OIL SEAL A= 1
11 * SPACER AN 1
12 * O-RING oWy 1
13 * BACKUP RING NIYTITVIY 1
14 * COLLAR h— 1
15 * O-RING 0 vy 1
16 * SPOOL A7 =l 1
17 * O-RING oWy 1
18 * SPOOL, SPRING YoV 1
19 | 04810 0004 |STEEL BALL AF=iR =) 2
20 * SPRING A2y 1
21 * STEEL BALL AF=lik =l 1
22 * DETENT TTUb 1
23 * CAP :END 9%7° 1
24 * BOLT :M6x18 A 2
25 | 34029 3826 [SEAL KIT Y=l KIT 1

61



SHIEZ4L4
FIG.224 OIL FILTER HYDRAULICS

RHEES| HRES K EIER & E S S 8 <t B &
KeyNo Parts No Part Name ALL # |Application |Description| Remarks

1 34050 1050 |[OIL FILTER ;HST F4V74)13 ASSY:HY 1

2 34056 0340 [FLANGE :OIL FILTER |770Y" A4 7241L4 1

3 01151 0825 [BOLT ;M8x25 bk 4

4 34069 2060 |OIL HOSE F4Wk—2 ;G3/8 1

5 | 34067 0030 | ADAPTER :G3/8 7474 1

6 34067 3740 |ADAPTER :G3/8 75749 :90I)bik 1

7 05210 0140 |O RING oy 1

8 34050 0930 |OIL FILTER 47413 ASSY 1

9 34067 3520 |ADAPTER :11/8"-1UN |74°7°4 1

10 34070 7980 |OIL PIPE FAWNAT B3y 1

11 05210 0160 |O RING [ONIVY] 1

12 05210 0250 |O RING oWy 2

13 01151 1016 |[BOLT ;M10x16 bk 1

14 01151 1020 |[BOLT ;:M10x20 bk 1

15 34053 0290 [PLATE 72V 7414 1

62



MC364: ALL

HST F347
FIG.225 COUPLING , HYDROSTATIC DRIVE

REES| Ha%sS EEEE e EER & E S S 8 <t " =
KeyNo Parts No Part Name ALL # |Application |[Description] Remarks
1 | 32280 0162 [H.S.T :18CC/REV. HS.T :18CC/REV.| 1
2 | 05230 0400 [0 RING oy 1
3 | 05230 0600 [0 RING oy 1
4 | 01151 1050 |BOLT ;M10x50 b 4
5 | 34067 3870 | ADAPTER :G3/8 72774 90T )Lk 1
6 | 05210 0140 |O RING oy 1
7 | 34010 6620 [CONTROL LEVER avka-pbn'— 1 D | *1
8 | 01031 0835 [BOLT :M8x35 b 1
9 02710 0008 [SPRING WASHER ORIV NaY 3
10 | 02090 0008 |NUT :M8 TYb 2
11 [ 04014 6000 |BALL BEARING L ANy VY] 1
12 | 03610 0010 |SNAP RING YSWrAV/A 1
13 | 32420 2781 |SHIFT ARM YIh7—L HST 1 D | *1
14 | 39851 0150 |BUSHING 791 1
15 | 42253 0011 |BOSS A 1
16 | 01151 0845 |[BOLT ;:M8x45 pAN 1
17 | 49822 1080 |SPRING YRV 1 F | *1
18 | 32450 1260 [SHIFT GUIDE IV KL 1 D | *1
19 | 01151 1020 |BOLT ;M10x20 b 2
20 | 37891 0020 [DAMPER Byn— 1
21 39812 0950 [BOOT I T T T 1
22 | 39838 0850 [JOINT , UNIVERSAL  |¥"3{Uk ASSY 1
23 | 32261 3180 [COUPLING tyva 1
24 [01151 1225 [BOLT ;M12x25 b 3
25 | 03030 0412 |SPRING PIN A2 E Y 9
26 | 32263 0140 [BOSS w A 1
27 [ 01010 9265 |[BOLT :M8x17.5 T ANE =P 1N 1
28 | 06421 0025 |SEALING CAP alV/ES DY 1
29 | 32072 0230 [COUPLING h7y 1
30 [01070 1035 [BOLT :M10x35 b 6
31 | 34010 6800 [CONTROL LEVER IVMA—LN —HSTE| 1 F 11
32 | 39821 4540 [SPRING YRV 1 F | *1
33 (01031 0816 |[BOLT :M8x16 b 2 F | *1
*1 MC304J : —20174 MC364J : ALL

63



HST F347

FIG.225 COUPLING , HYDROSTATIC DRIVE

MC304):20175 5 14 ~

FIG.215-26

FIG.215-13
\\i{
FIG.215-22
\ FIG.215-23
FIG.215-21
RHES| #HeES oM A W a5EH% =[S ETS " #
KeyNo Parts No Part Name ALL # |Application |Description]| Remarks
34 | 33480 0350 |[ROD END ayN Ik 1 D | *1
35 (023100008 [NUT ;M8 ok 1 D | *1
36 | 35851 1590 [ROD ayk 1 D | *1
37 [ 02090 0008 [NUT ;M8 ok 1 D | *1
38 | 39821 6400 [SPRING A2y 1 D | *1
39 [02610 0010 [WASHER Tk 2 D | 1
40 | 02230 0010 [NUT U ;M10 Fyk U 1 D | *1
7 134010 7390 [CONTROL LEVER ko= = 1 D | 1
13 | 32420 3480 |SHIFT ARM YIh7—L HST 1 D | *1
18 | 32450 1590 [SHIFT GUIDE YIMI AN 1 D | *1
*1 MC304J : 20175 -
41 132404 0550 [LINKASSY:HST MC |JUJASSY:HST 1
*2 ARASSYDHERER S 1X7-12,13-15,18,19,34-40&B &, (7,13,18,34-40I X FEB S)

64



4
4

HST ASSY

FIG.226 HYDROSTATIC TRANSMISSION ASSEMBLY

L 65
g

5

INCLUDES:
11,15,14, 863

a1 g\ >
LLNS
=

INCLUDES: "‘1
172542, & / \ 1"4
79.4 88 -~ ‘ "
LV‘% 53 2,
i \ €
60 20 10 niices
A
o
\ e
17 1 T
42 31 68
29
REES| Ha%sS EEEE EIER & E S S 8 <t " =
KeyNo Parts No Part Name ALL # |Application |[Description] Remarks
1 | 32280 0162 |H.S.T :18CC/REV. H.ST :18CC/REV.| 1
1A * CASE =2 1
2 | 32284 0825 |CLYINDER BLOCK KIT |)u4 7' BYHKIT 1
3 * CASE, CHARGE PUMP |7—2 1
4 | 32284 0823 |CHARGE PUMP KIT  [F¥—Y' K YU’ KKIT| 1
5 | 32284 0824 [CYLINDER BLOCK KIT [YJ¥4 7 BY4KIT i
6 | 32284 0790 |[SWASH PLATE A7Y917°L—b 1
7 | 32284 0791 [SHAFT ;UPPER YYIh oI 1
8 | 32284 0792 [SHAFT :LOWER Va vl %] 1
9 | 32284 0793 |VALVE PLATE :UPPER [N )L7'7°'L—}b :)T 1
10 | 32284 0794 |[VALVE PLATE :LOWER([N V77 U—F 9% 1
11 * PISTON ASSY E'AbY ASSY 18
12 | 32284 0795 |THRUST PLATE AFAMI Vb 1
13 * RETAINER 7= 2
14 * RETAINER HOLDER  [#h)L4'— 2
15 [32284 0796 |TRANION SHAFT S/A [F5=AY9%7F S/A 1
16 | 32284 0797 |BALL BEARING R =IATYYY 1
17 * OIL SEAL A=l 2
18 | 32284 0799 |WASHER UV 1
19 | 04010 6205 [BALL BEARING K=AATYY 2
20 | 32284 0801 [NEEDLE BEARING =N IATUY 2
21 | 32284 0802 [COVER hinv— 1
22 | 32284 0803 [SEAL COVERBORE  |K'77°3% 1
24 | 32284 0804 [SLIDE METAL AN M 1
25 * ROTOR o—4— 1
26 | 32284 0773 [CONTROL VALVE Y N TN ) 2
29 32284 0774 [PLUG 75 2
31 | 32284 0775 [SPRING YoV 2
32 | 32284 0728 [CONTROL VALVE kA= N7 1
33 | 32284 0727 [SPRING A7y 1
34 322840805 |PIN ] 1
35 | 32284 0806 [BIUSHING 71 1
36 | 32284 0807 [BUSHING 7ya 1
37 | 32284 0808 |[SOCKET HEAD BOLT |Y4YrAYRH ILE 8
38 [ 01070 1045 [BOLT :M10x45 A ILb AROEYR 2

65



HST ASSY
FIG.226 HYDROSTATIC TRANSMISSION ASSEMBLY

i go Ry rerg )
o
4’21 i

REES| Ha%sS EEEE e EER & E S S 8 <t " =
KeyNo Parts No Part Name ALL # |Application |[Description] Remarks
39 | 32284 0809 |PIN ] 6
40 | 32284 0810 |PIN (] 2
41 | 03650 0055 |SNAP RING AHY7VUY 2
42 | 03650 0030 |[SNAP RING ATY7VUY 2
43 | 03610 0025 |SNAP RING Syl 2
441703610 0020 [SNAP RING SOFOVY 1
45 * O-RING oy 2
46 * O-RING oy 1
47 * GASKET VO 1
49 * O-RING onvy’ 1
53 * SPRING A7 Y 2
56 |32284 0813 [PLUG 75 4
57 | 32284 0814 |[COVER hn— 1
60 |[02610 0010 [WASHER UV 2
61 |[01530 0614 [SCREW A9Y1 3
62 * OIL SEAL o= 1
63 * PLATE 7°L—F 1
64 * SCREW A1 2
65 |[05211 0110 |O-RING oYy 4
66 * OIL SEAL A=) 1
67 | 32284 0821 [PLATE 7 L—F 1
68 | 05211 0180 |O-RING oYy 2
69 | 32284 0817 [SCREW A1 4
74 | 03650 0052 [SNAP RING o rAV/A 1
79 * COLLOR h7— 1
80 | 32284 0818 [THRUST PLATE AFANT U—F 1
81 322840779 [PIN (] 2
82 | 32284 0819 |[ROLLER BEARING O-38"7Yuy 1
83 | 32284 0820 [GUIDE ASSY n 4L ASSY 1
85 * COLLOR h7— 1
86 | 41081 0430 [PIN ] 2
88 | 32284 0822 [SEAL KIT Y=L KIT 1

66



-_—

VI8 UNTINY
FIG.227 RADIATOR , PLATE

REES| Ha%sS EEEE e EER & I B 8 <t " =
KeyNo Parts No Part Name ALL # |Application |[Description] Remarks
1 31010 0980 [RADIATOR ASSY 3% 18 ASSY 1
2 31011 0200 [CAP :RADIATOR Y7 7014 1
3 39811 9670 |RUBBER IL 59 189491 2
4 | 31016 1500 |RADIATOR HOSE :UPPER|7Y I4h—2 I 1
5 |31016 1510 |RADIATOR HOSE :LOWER| 7Y I4#—2 4 1
6 06710 0043 [HOSE BAND w—AN Uk 4
7 31030 0880 |SUPPORT 3V IAYYT 1
8 01080 0820 [BOLT ;M8x20 bk 2
9 39812 1160 [RUBBER L90 1L ML L9O 2
10 31036 1381 |PLATE :LH YNYTINY L 1
11 39811 7270 |RUBBER A 2
12 39811 0240 |RUBBER Ih 1
13 31025 0122 [SHROUD VabIN 1
14 01080 0612 [BOLT :M6x12 /A 8
15 31055 0110 [TANK ASSY 4949 ASSY 1
16 31011 0190 [CAP Y97 1
17 31056 0050 [TANK vy 1
18 01080 0616 |[BOLT :M6X16 Rk 2
19 31012 0260 [OVER FLOW PIPE F—n-70-nN'47 1
20 01080 0820 [BOLT :M8x20 o Jbb 1
21 31013 0290 |[COCK FLYaYYy 1
22 36077 1170 |FUEL PIPE JAILMNAT 1
23 36077 1280 |FUEL PIPE JAILMNAT 1
24 39875 0430 [BAND w—AN U 4
25 39911 1960 |[CLAMP 9597 1
26 39811 0501 |RUBBER EA 2
27 39911 3620 |[CLAMP 9397 2
28 38523 0300 |RELAY JL—:1ADY% 5
29 38523 0250 [RELAY :BRAKE - 1
30 38587 0301 [CONTROL ;GLOW avbA-7 34— 1
31 38587 0641 [CONTROL ;TIMER avbA-7 A4V— 1
32 01081 0616 |BOLT :M6X16 /AN 8
33 38525 0130 |[BUZZER ASSY 74— ASSY 1
34 01515 0520 |[SCREW A1 1
35 39911 0280 |CLAMP 1707 1 *1 20193 -

67



=4
FIG.228 SEAT BRACKET

REES| KBS R S E5E% =[S & <F -
KeyNo Parts No Part Name ALL # |Application |Description| Remarks

1 35507 0411 |SEAT ASSY Y—F ASSY 1

2 35575 2220 |BRACKET Va2 1

3 35563 0100 |HOOK 799 —tavy 1

4 49818 0100 |GRIP g7 1

5 01031 1025 |BOLT :M10x25 b 1

6 02090 0010 |NUT :M10 Ik 1

7 39821 4540 |SPRING YRV 1

8 39811 0501 |RUBBER Ih 2

9 01031 1235 |BOLT :M12x35 Rk 2

10 02090 0012 |NUT :M12 TYk 2

11 37891 0240 |DUMPER TUN 1

12 03010 3225 |COTTER PIN A7VINE Y 2

13 01151 0820 |BOLT :M8x20 Wk 4

14 35585 0150 |SEAT BELT Ve ¥ 0N 1 A | *1
15 39956 8760 |PLATE 7L—-b 1

16 01151 1025 |BOLT :M10x25 pTAN 3 *1
17 02610 0010 |WASHER 9% 4 *1 %3
18 35525 2320 |FLOOR SEAT 07 -4 1

19 01080 0816 |BOLT ;M8x16 Rk 2
20 39811 0100 |RUBBER Ik 1
21 39813 1330 |SPONGE AR Y 1
22 39813 5010 |SPONGE ;UNDER ARUY U-ba 2
23 39813 5140 |SPONGE AiRUY:20X20x420 1
24 39813 5150 |SPONGE ARVY 2

14 35585 0170 |SEAT BELT Va4 1 Al *2
16 01151 1025 |BOLT :M10x25 Wk 2 *2
17 02610 0010 |WASHER 9% 2 *2
25 02610 9037 |WASHER 799% 1 *2
26 01031 1035 |BOLT ;M10x35 b 1 *2
27 02710 0010 |SPRING WASHER YRV VAY 1 *7
14 35585 0190 |SEAT BELT Ve ey 0y 1 A | *3
17 02610 0010 |WASHER 799% 3 *3

68



=4
FIG.228 SEAT BRACKET

RHEES| HRES K EIER
KeyNo Parts No Part Name ALL

wnss | B [k E

Application |Description| Remarks

i

I
*1 MC304J : 20011 — 20085 MGC364J : 20011 - 20116
*2 MC304J : 20086 — MC364J : 20117 -
*3 MC3044J : 20199 -

69



¥—F ASSEMBLY
FIG.229 SEAT ASSEMBLY

REES| Ha%sS EEEE e EER & E S S 8 <t " =
KeyNo Parts No Part Name ALL # |Application |[Description] Remarks

1 * SEAT ASSY Y—F ASSY 1

2 | 35570 0581 [SEAT ASSY Y=k ASSY 1
2A | 35508 0510 |SUSPENSION ASSY  [#AAYY3Y ASSY 1

3 * LOWER FRAME a7-7b—A4 1

4 * LINK 129 2

5 * SPACER AN 4

6 | 35574 0283 |GRIP ASSY 597" ASSY 1

7 * SHAFT Al 1

8 | 03030 0420 |[SPRING PIN AU Y 1

9 | 35574 0282 |SPRING :SUS A7V HR 2
10 [ 01181 0825 |[BOLT :M8x25 pAN 4
11 * HANGER nNon- 1
12 | 03030 0414 [SPRING PIN AU Y 1
13 | 03030 0410 [SPRING PIN AU Y 1
14 * PROTECTOR 7°'0794— 2
15 * BEARING AT 1
16 * BUSH 79y 4
17 * PLATE 7°L—b 2
18 * BUSH 79y 4
19 | 01560 0516 |SCREW A9 4
20 * SPACER AN 5
21 * PLATE :RH 7L-+ R 1
22 * PLATE :LH 7L L 1
23 * BUSH 791 4
24 [ 01031 0816 |[BOLT :M8x16 A 4
25 * BASE :FRONT A=2 7avF 1
26 * BASE :REAR Ny SRR 1
27 * SEAT ADJUST VWA T 1
28 * SEAT ADJUST VAR T 1
29 [ 02310 0008 [NUT :M8 TYb 8
30 * BOOT 7= ANV 1
31 * CLIP 97’ 14
32 * WIRE 4¥- 2
33 * BRACKET 7°79b 1
34 | 35574 0286 |[SEAT SWITCH Y=bAAYF =774 1

70



¥—F ASSEMBLY
FIG.229 SEAT ASSEMBLY

BaEs

N

CEER i Ene® | B T | & =
KeyNo Parts No Part Name ALL # |Application |Description| Remarks
35 01080 9001 |BOLT ;M6x12 TYb 2
36 35574 0287 |HARNESS SEAT N=%2R ;o—b 1
37 01151 0830 |BOLT :M8x30 /A 2
39 01151 0870 |BOLT :M8x70 /A 2
40 01151 0825 |BOLT :M8x25 b 4

71



.\.
s

WYL b e VA I Ly AW,
FIG.230 ENGINE SUPPORT .PLATE

e

2
RHEES| HRES K EIER & E S S 8 <t B &
KeyNo Parts No Part Name ALL # |Application |Description| Remarks
1 39812 3020 |RUBBER T4 %77 1
2 31036 1660 [PLATE YNTIINY U4 1
3 02310 0008 [NUT ;M8 TYb 3
4 31030 1160 |[RADIATOR STAY .LH |7V I4941 L 1
5 01511 1020 [BOLT ;:M10x20 bk 4
6 01080 0816 [BOLT ;M8x16 pAN 7
7 31030 1180 |[RADIATOR STAY :RH |7V 14441 R 1 %*1
8 31035 2641 [PLATE Y79y I 1
9 39833 0290 [FASTENER I OSERVE VIS I
10 01560 0416 |[SCREW A1 4
11 39813 3690 [SPONGE AT UV 1
12 01080 0612 [BOLT ;:M6x12 bk 8
13 31035 3850 |PLATE :LH VAL WE Rk 1
14 39833 0320 |HINGE VY ITAF— 1
15 01530 0512 |[SCREW A1 2
16 02710 0005 [SPRING WASHER YORIVY VYA 2
17 02310 0005 [NUT :M5 TYb 2
18 31035 3871 |PLATE :RH VATLIWERL 1
19 31035 3890 [PLATE YNTIINY UE 1
20 | 31014 0912 |SCREEN FIFLIYTI 1
21 35031 2260 [FRONT MASK VIV VIR 1
22 39818 1770 |GRIP g7 1
23 35578 0231 [COVER :LH An— L 1
24 35578 0251 [COVER :RH in-R 1
25 01080 9007 |[BOLT :M8x14 b 2
26 39811 8020 |RUBBER EWAUNPUIN 2
27 39813 7080 [SPONGE ARVY 1
28 39811 7710 |RUBBER L260 Ih 1
29 39812 3110 [RUBBER L510 IL D 1
30 39811 0100 |RUBBER Ih 1 *1

72



Iy IR =b, YNy
FIG.230 ENGINE SUPPORT ,PLATE

/

22
[ 21
!(\

1 3
Ri&s| HaR%ES A ELEER & |8 S B <t 5 &
KeyNo Parts No Part Name ALL # |Application |Description| Remarks
7 | 31030 1187 [RADIATOR STAY ;RH [7V I3¥¥I R 1 *1 7,30#H E 1
*1 MC304J : 20149 -
30 | 39812 3730|RUBBER [EWA | 1] *1

*1 MC304JI 120149 - | | |

73



IV Uik —b
FIG.231 ENGINE SUPPORT

REES| Ha%sS EEEE e EER s E S 8 <t " =
KeyNo Parts No Part Name 304 | 364 # |Application |[Description] Remarks
1 [ 31061 0460 [ENGINE SUPPORT :LH[IVY U¥¥I L 1 MC304
1 | 31061 0480 [ENGINE SUPPORT :LH|IVY UHH#I L 1 MC364
2 | 31061 0470 |[ENGINE SUPPORT Iy UYHI R 1 MGC304
2 | 31061 0490 |ENGINE SUPPORT IVY UHHI R 1 MC364
3 |39812 0790 |RUBBER I PPAPN 4 4
402710 0010 [SPRING WASHER AT % 4 4
5 | 02090 0010 [NUT :M10 Tk 4 4
6 |01041 1425 |BOLT :M14x1.5-25L  |& Wb 8 8
7 102710 0014 [SPRING WASHER YRV NAY 8 8
8 | 31061 0511 |SUPPORT Iy UYHI 1 1
9 37060 0681 |ENGINE SUPPORT Iy Uik = 1 i
10 | 39812 3350 |RUBBER Th 1 1
11 | 39875 0150 [BAND Nub 1 1
12 | 02150 0010 [NUT :M10 Tk 2 2
13 | 01151 0820 [BOLT :M8x20 i Ibb 1 1
14011370616 [BOLT -M6x16 i bR 2 p)
15 | 01031 1020 [BOLT :M10x20 b 2 2
16 | 39812 2490 |RUBBER :TAPE -7 2 2

74



7 L—%A4)
FIG.232 BRAKE PEDALS

RHEES| HRES K EIER & [E S S 8 <t B &
KeyNo Parts No Part Name ALL # |Application |Description| Remarks
1 135820 0940[{PEDAL SHAFT A yxIh 1
2 35810 4750|/PEDAL :BRAKE RH [A %)L :7L—% R 1
3 139851 0070{BUSHING 79v1 :25x30x25| 6
4 103030 0840|SPRING PIN ANy 1
5 135850 0261|ROD :BRAKE R.H oYy 77—+ R 2
6 [35855 0190|FORK JOINT :L.H 7= 34U L 2
7 [35855 0010|FORK JOINT :R.H 717=9Y" 34U R 3
8 102090 0010|NUT :M10 Tk 3
9 |03131 1020|PIN E77AvEY 6
10 103010 3225|SPLIT PIN A7UYEY 6
11 139821 0290[SPRING YAV 2
12 (39811 7790|RUBBER :PAD T4 1
13 (39811 0110|RUBBER T4 2
14 35810 4770|PEDAL :DIFFLOCK [A #7709 1
15 106061 0000|GREASE NIPPLE JYRZI7 ) 1
16 132655 0210|DIFFLOCK LEVER |7 70990Ln — 1
17 101080 0816|BOLT :M8x16 bk 2
18 (35851 1120|ROD ayr ;L160 1
19 139811 3000|RUBBER :PAD L :ATYT 1
20 (35855 0020{FORK JOINT :LH 74=9YA4Uh L 1
21 102610 0010|WASHER DWVVAY 2

75



N=3X097 =%, AVYILIN—
FIG.233 PARKING BRAKE , RANGE LEVER

REES| Ha%sS EEEE e EER & E S S 8 <t " =
KeyNo Parts No Part Name ALL # |Application |[Description] Remarks

1 | 32865 0191 |HAND BRAKE FITL-F 1

2 | 01151 1020 |BOLT ;M10x20 b 7

3 | 32840 0560 [BRAKE LEVER 7L—%bn— Bk 2 D | *1
4 | 06810 9053 [TUBE EZVF1-7 1

5 |31270 0662 |WIRE ASSY :BRAKE  |74YASSY :7L—% | 2

6 | 03131 0820 [PIN E573vEY 2

7 103010 2025 [SPLIT PIN ARy 2

8 | 31274 0230 |WIRE HOLDER DERE I %) 1

9 |01080 0816 [BOLT :M8x16 A 1

10 | 02610 0006 |WASHER 7YY 2

1102010 0006 |NUT :M6 TIb 2

12 | 32832 0990 |CAM LEVER AT binv— 1

13 | 32410 6670 |CHANGE LEVER FIVYLIN—4WD Y 1

14 | 39851 1320 |BUSHING 79y 4

15 | 32410 6710 |CHANGE LEVER FIVY LN =79 1

16 | 39821 5500 |SPRING A2 1

17 | 32412 1000 |BOSS A 1

18 | 39943 1070 |BOLT A 1

19 | 02150 0008 |NUT :M8 T9b 1
20 | 32410 6690 |CHANGE LEVER FIVY LN =79 91 | 1
21 [02070 0008 [NUT :M8 TIb 1
22 | 03680 0012 [SNAP RING YSWrAV/A 1
23 | 39818 0890 |GRIP 597 1
24 | 32436 2080 [SHIFT LINK YIM)YY 1
25 | 03010 2020 [SPLIT PIN A7 Y'Y 2
26 | 32436 2090 [SHIFT LINK vIMN)Uh 1
27 | 03010 3225 |SPLIT PIN A7UYREY 2
28 [ 01031 0820 [BOLT :M8x25 A 1
29 | 385200731 [SWITCH ASSY AMYF ASSY 1
30 | 32836 0440 |BRACKET 7°779b7’L—% 2
31 | 01151 1220 |BOLT :M12x20 pAN 4
32 | 39821 4590 [SPRING YRV 2 D | *1

76



N=3X097 =%, AVYILIN—
FIG.233 PARKING BRAKE , RANGE LEVER

RE#ES

BaEs

I

Z tEREE | BT | B =
KeyNo Parts No Part Name ALL # |Application |Description| Remarks
3 32840 0670 |BRAKE LEVER 7L=%bn— 3k 2 D | *2
32 39821 4540 [SPRING YRV 2 D | %2
*1 MC304J : 20011 — 20042 MC364J : 20011 — 20054

*2 MC304J : 20043 — MC364J : 20055 -

71



7 b=, YR =)L
FIG.234 FRONT WHEELS , REAR WHEELS

FRONT 24X13.00-12

RHEES| HRES A ELEER & |8 S B <t B &
KeyNo Parts No Part Name ALL # |Application |Description| Remarks

1 33603 5711 [FRONT WHEEL ASSY |7RAYFK{-JVASSY 2

2 33610 3460 [DISC WHEEL :8LB-15 |7 4A%&1—IL 2

3 33613 2661 |TIRE ;24x13.00-12 6PR |44¥ :24x13.00-12 4 2

4 33615 0020 |VALVE ;TR413 N7 2

6 02710 0014 |SPRING WASHER YORIVY PV 12

7 01010 9439 [BOLT :M14x1.5-30L bk 12

8 01151 1020 |[BOLT ;:M10x20 bk 12

10 33601 9133 |REAR WHEEL ASSY JYiR{-)LASSY 2

11 33610 2261 |DISC WHEEL ;8LB-15 |7 1A%k -l 2

12 33613 2651 |TIRE ;20x8.00-10 6PR |44¥ ;20x8.00-10 6H 2

13 33615 0020 |VALVE ;TR413 N7 2

78



=S |
FE,2< AA

FIG.235 ELECTRONIC PARTS

26

%

% "2__6_

RHES| #HeES R S E5E% =[S & <F -
KeyNo Parts No Part Name ALL # |Application |Description| Remarks
1 38561 1041 [WIRE HARNESS ;MAIN [74¥N—2%R ;MY 1
2 38561 2820 [WIRE HARNESS ;REAR |74¥N—%A ;T—A 1
3 38565 0461 |BATTERY CABLE (+) |WYTY5—=7")b :+ 1
4 39811 9870 |RUBBER WA S 1
5 38565 0511 |[BATTERY CABLE () |WYTY5—7') - 1 *1
6 39875 0240 |BAND AW 5
7 39911 0340 |CLAMP h797° 3
8 38520 1810 [SWITCH ASSY :HEAD |A{YFASSY AL 1
9 38520 2110 |SWITCH ASSY ;STARTER | A1 FASSY :A5—4 1
10 48522 0181 |SWITCH ASSY AYFASSY 1
11 39821 1880 |SPRING YAV 1
12 38520 0731 [SWITCH ASSY :PARKING |R1YFASSY 1
13 38520 0891 [SWITCH ASSY :HST, PTO |R1YFASSY 2
14 38524 0038 |NUT ;M14x1.5 VA 1
15 38520 0570 [SWITCH ASSY ;AIR CLHAMYFASSY 179 1
16 38515 0200 |REFLECTOR LaLy4 2
17 02310 0006 |NUT ;M6 VA 2
18 38510 1910 [LAMP ASSY :FRONT |7Y7 ASSY ;AYF 1
19 38512 0700 |BLUB :23W N7 23W 1
20 38523 0300 |RERAY :1A JL—1ADY% 5
21 38523 0250 |RERAY ;:BRAKE JL— 1
22 38587 0301 [CONTROLER ;GLOW |avbkA—7 ;347— 1
23 38587 0641 [CONTROLER ;TIMER |avbA—7 ;347— 1
24 01081 0616 |BOLT :M6x16 Wk 8
25 38525 0130 |BUZZER ASSY 74— ASSY 1
26 01515 0520 |SCREW A1 1
27 38528 0212 |FUEL GAUGE 1IN =Y 1
28 01514 0512 |SCREW A9 5
29 38575 0360 |GIGAR LIGHTER ASSY |NT7—=Y4Yk, 2LiFUA] 1
30 39956 8751 |PLATE 7' L=} 1 A7V 90— vk
31 01080 0814 |BOLT :M8x16 pTAN 3 A7 Y3AVH0-2" vk
32 39956 8740 |PLATE 7°b—b: I 2R 1 A7°V3AVH0-R" vk
33 38531 0021 |COIL :MAGNET M X7 2Yb 1 A7V 90— vk
34 39851 1990 |BUSHING 7y 1 A7°V3AVH0-R" vk
35 01151 1025 |BOLT :M10x25 b A7°Y3AV 90— vka-N

79



ot O
FE, < AA

FIG.235 ELECTRONIC PARTS

RHEES| HRES A ELEER & |8 S B <t B &
KeyNo Parts No Part Name ALL # |Application |Description| Remarks

36 01080 0814 |BOLT ;M8x14 i~ Jbb 1 A7 3V 90—Z 3Uba-)

37 | 38560 3370 |LINK :FUSIBLE E1-V"7 WYY 1

38 38562 0380 |TERMINAL :DIODE F4E-N 2

39 38541 0080 |FUSE :10A E1-2":10A 2

40 38541 0130 |FUSE :20A E1-2":20 3

1 38562 0310 |TERMINAL :DIODE 47—} 1

5 38565 0940 BATTERY CABLE (=) nYTUF5=7 )b - 1 A | %2

| I
*1 MC304J : 20011 — 20060 MC364J : 20011 — 20084

*2 MG304J : 20061 - MC364J : 20085 -

80



+—=L7L—b
FIG.236 NAME PLATE

RHEES| HRES K EIER & E S S 8 <t B &
KeyNo Parts No Part Name 304 | 364 # |Application |Description| Remarks
1 39010 1290 [NAME PLATE ;S +—=L7 L—b :SY-) 2 2
2 A9011 0160 [SHIBAURA MARK ;L YNNIV L 1 1
3 A9011 0170 [SHIBAURA MARK ;R YNV R 1 1
4 39012 4250 [INAME PLATE :MC304 |#—A7°L—b:MC304| 2 MC304
5 39012 4260 [INAME PLATE :MC364 |#—L7°L—F MC364 2 MC364
6 A9019 0130 [MARK :L.H VO VEVESUEIR 1 1
7 A9019 0140 [MARK :R.H Yv39v-49 R 1 1
8 *  |[NAME PLATE ZUTANYTY) MR 1 1
9 A9019 0110 [MARK :LH VOVEVESUEE 1 1
10 A9019 0120 [MARK :R.H Y1v39v-4 R 1 1
11 39010 1100 [NAME PLATE 2=L7 L—=F AR ST 1 1
12 * NAME PLATE +—=L7°L—b ;D 1 1
13 39019 8301 |[CAUTION PLATE :DIFF |3—3Av7'L—b ;7709 1 1
14 39019 5580 [CAUTION PLATE 1-3V7°L—b 1 1
15 39019 7720 |[CAUTION PLATE :KEY |3—3AY7'L—b - 1 1
16 39019 9690 [CAUTION PLATE 19307 b=F 203 1 1
17 39019 7120 [CAUTION PLATE 1-3V7°L—b 1 1
18 39019 6090 [CAUTION PLATE 1-%3Av7°L—b %77 1 1

81



—

Th=Ib
FI1G.237 DECALS

7 6 13 12 8

(A /

¥299F

14 |
[@ al/
00000g| &
T
p— .
'
1 (v 292880 4%)
\—_J\— 1 4 2 18 1
1
5 16 9 f N\_2v2RY FERYED S
RVESAY | 9 PIDEY
REES| Ha%sS EEEE e EER s E S 8 <t " =
KeyNo Parts No Part Name ALL # |Application |[Description] Remarks
1 | 49099 2230 [CAUTION PLATE 1-3U7 L-F 2
2 39021 1900 [LUBRICATION CHART |#¥1%a1t3y 1
3 | 39037 2000 [INDICATING PLATE  |27YLnN =YY 1
4 139019 8190 |CAUTION PLATE =537 L-b 7uEy 1
5 |39019 7710 |CAUTION PLATE 1-33Y7°L—b ;PARK 1
6 | 39037 2400 [INDICATING PLATE  [A79Ln—Y93—h 1
7 | 39017 3600 [INDICATING PLATE  |[AvY49%'ny :PTO | 1
8 | 39019 8180 |[CAUTION PLATE 1-3y7°L-b 74 1
9 |39019 6050 [CAUTION PLATE 1-3y7°L—b ;ROPY 1
10 [ 39019 6100 [CAUTION PLATE 1-3AY7°V-F 5V 1A 1
11139079 6040 |CAUTION PLATE /=y NV N o] I *1
12 | 39019 6110 |CAUTION PLATE 1307 b—b MBT | 1
13 | 39019 6200 |CAUTION PLATE 1-3v7°L—+ 1
14 | 49099 2480 |CAUTION MARK FA94T-9 NYTY 1
15 | 39019 8241 |CAUTION PLATE 1-33AY7°L—b 4% 1
16 | 39017 3650 [INDICATING PLATE  [AYYG9Y Ny 395 1
17 | 39019 9650 |CAUTION PLATE I-AV7L-b-n | 2
18 | 39019 6090 |CAUTION PLATE 1-3Av7°b-b 377 | 1
11139019 6040 |CAUTION PLATE 1= b-F 470 O *1 (JFX)
X1 MC304J:20193~

82



/& am
FIG.238 ATTACHMENNT

RHEES| HRES K EIER & E S S 8 <t B &
KeyNo Parts No Part Name ALL # |Application |Description| Remarks
1 38575 0370 |[POWER SOCKET NT=Yr9b RLiky 72 1
2 38561 1050 |WIRE HARNESS DER IS Y& %, 1
3 09110 2430 |[WRENCH VWAV 1

83



#4MNPTO KIT (A7°%3Y)
FIG. 239 SIDE PTO KIT (OPTION)

REES| Ha%sS EEEE e EER & E S S 8 <t " =
KeyNo Parts No Part Name ALL # |Application |[Description] Remarks

1 | 32211 7490 |[MISSION CASE 9AVF-2 1

2 | 04010 6203 |BALL BEARING R =IATYYY 1

3 | 32232 5800 |FIXING GEAR A 1713 YA 1

4 | 04010 6004 |BALL BEARING R =ATYYY 1

5 | 05020 1325 |OIL SEAL A= 1

6 | 32257 1371 |[PTO COUNTER PTOR 53—V ¥7F 1

7 | 32226 2810 |BEARING HOLDER NTV RN 1

8 | 04014 6204 |BALL BEARING R =IATYYY 1

9 | 03650 0047 |[SNAP RING owrV/A 1

10 | 37846 0640 |COVER hinv— 1

11 [01151 1016 |[BOLT ;M10x16 FA 2

12 [ 02710 0010 [SPRING WASHER Y ORIV NAY 4

13 [ 02100 0010 [NUT :M10x1.25 799 4

84



YN 25 (F7793Y)
FIG. 240 DUAL REMOTE HYD-VALVE (OPTION)

REES| Ha%sS EEEE e EER & E S S 8 <t " =
KeyNo Parts No Part Name ALL # |Application |[Description] Remarks

1 | 34001 6701 |[CONTROL VALVE kA= V7T ASSY 2
2 | 01031 1095 [BOLT ;M10x95 b 2
3 | 45467 0040 |[ADAPTOR 7874 4
4 105211 0110 |O RING oy 4
5 102710 0010 [SPRING WASHER A2 TYA 4
6 | 34010 6530 [CONTROL LEVER avka-pon = 2
7 | 06810 9053 [VNYLE TUBE E=-NF1-7 2
8 |39818 0610 |GRIP 597 2
9 | 03030 0528 |SPRING PIN AU Y 2
10 [ 03110 0004 [SNAP PIN ATYTEY 2
11 134029 2120 |PIN EY 2
12 | 01031 0820 |BOLT ;M10x95 b 2
13 | 02150 0008 |NUT :M8 F9b 2
14 | 39811 5630 |[RUBBER Th 1
15 39911 2130 |CLAMP oz 2
16 [ 01011 0650 |[BOLT ;:M6x50 pAN 1
17 | 02240 0006 |U-NUT :M6 Uty 1
18 | 39037 2410 [INDICATING PLATE  [179Ln=YY'3—4) 1
19 | 05211 0140 |O RING oy 4
20 | 34070 8100 |OIL PIPE FANA7 1
21 [ 34070 8380 [OIL PIPE AN 1
22 | 34070 8080 |OIL PIPE TAWN47 1
23 | 34070 8090 |OIL PIPE TAWN47 1
24 | 34067 1970 |ADAPTOR 7874 4
25 | 34080 1660 |[BRACKET ASSY 7'k ASSY 1
26 | 34067 1510 |ADAPTOR 73714 4
27 | 02610 0014 [WASHER 79y 4
28 | 02710 0014 [SPRING WASHER ORIV NAY 4
29 [ 02080 0014 [NUT :M14x1.5 Tk 4
30 | 34063 1220 [JOINT ASSY :NPTF3/8|% 34Uk ASSY 4
31 | 34049 0192 [DUST CAP :FEMALE |4 AF¥¥97" AR 4
32 | 34049 0193 [DUST CAP :MALE FAMYYT AR 4

85



FIG.241 CANOPY (OPTION)

L3 (#7°93)

4
1 v/
11i7 s
» & @ o//
REES | BRES e ] EIER & [E S S 8 <t B &
KeyNo Parts No Part Name ALL # |Application |Description| Remarks
1 37804 0450 [ROOF ASSY V=7 ASSY 1
2 37801 0480 [GRAURD ASSY ;LH #'—F ASSY L 1
3 37801 0490 [GRAURD ASSY ;RH #'—F ASSY :RL 1
4 01031 1080 |[BOLT ;:M10x80 bk 4
5 02150 0010 |[NUT :M10 TYh 4
6 49833 0120 [KNOB ITRT 4
7 39811 3760 |RUBBER Ih 6
8 02610 9033 [WASHER 799% 4

86



7%

(MOWER)

FM60DMJ



A== Y3 Ub
FIG.401 UNIVERSAL JOINT

REES| Ha%sS EEEE e EER & E S S 8 <t " =
KeyNo Parts No Part Name ALL # |Application |[Description] Remarks
1 | 69760 0350 |UNIVERSAL JOINT AN =HY 3 Ub 1 *1
2 | 69772 0080 [JOINT KIT Y AUh KIT 2 *1
3 | 69772 0100 [SNAP RING YSWrAV/A 8 *1
4 | 69772 0090 |GREEASE NIPPLE BYRZYT I 2 *1
6 |69961 0230 [PIN [ 1
7102610 0008 [WASHER UPVAU 1
8 103010 2018 [SPLIT PIN ARy 1
1 | 69760 0430 |UNIVERSAL JOINT AN =YY I 1 *2
2 | 69772 0080 [JOINT KIT Y AUh KIT 1 *2
369772 0100 [SNAP RING ATI71Yh 4 *2
4 | 69772 0090 |GREEASE NIPPLE BYRZYT I 1 *2
5 | 69772 0180 [JOINT KIT A7°343—-49 ASSY | 1 *2
9 |o01151 0835 [BOLT :M8x35 b 1 *2
10 | 69760 0410 |UNIVERSAL JOINT AN =K I 1 *2
*1 FM60DMJ ;00001 — 00333 %2 FM60DMJ ;00334

88



FHRYIR
FIG.402 GEAR BOX

REES| Ha%sS EEEE e EER & E S S 8 <t " =
KeyNo Parts No Part Name ALL # |Application |[Description] Remarks

1 | 61046 0480 |GEAR BOX EXT VIS 1
2 | 69940 0100 |[BOLT ;PLUG w770 2
3 | 02510 0010 [SEAL WASHER =YY 2
4 |69730 0010 |CAP ,ROLLER a-7%vyv7° 1
5 | 61056 0910 [STAY ;LH GEAR BOX |AT4 :L ¥ ¥& Y9 1
6 | 61056 0920 [STAY :R.H GEAR BOX |AT4 R ¥ ¥if WH& 1
7 |01161 1220 [BOLT :M12x1.25-20L |F'ILk 4
8 |01161 1230 [BOLT :M12x1.25-30L |F ILk 4
9 |61327 0370 [SHAFT ,PINION (gt S 1
10A | 61300 0040 |GEAR ASSY :BEVEL [A'A"L% ¥ ASSY 1
10 * GEAR BEVEL :21T ANEY 20T 1
11 * GEAR BEVEL :16T AANE Y 16T 1
12 | 69928 0030 |SHIM :0.2T Yl 1
13 | 69928 0040 |SHIM :0.3T Yl 1
14 | 04010 9149 |BALL BEARING R =LA TYSY 1
15 | 04010 6205 |BALL BEARING LR ANy VY] 1
16 | 03650 0052 |SNAP RING o rV/A 1
17 | 05030 9029 |OIL SEAL A= 1
18 | 61327 0440 [SHAFT ,BEVEL YYINANLE Y 1
19 | 04010 6303 |BALL BEARING R =LA TYSY 1
20 03610 0017 |[SNAP RING SOFOVY 1
21 | 03650 0047 [SNAP RING ATY7YUY 1
22 | 04010 6305 |[BALL BEARING =AY 1
23 | 03650 0062 [SNAP RING o rV/A 2
24 | 05010 9020 |OIL SEAL A=) 1
25 63011 0770 |[PULLEY ,CENTER 7 —l—toh- 1
26 |03410 9091 [KEY - 1
27 | 63025 1320 [COVER ,JOINT A= 3ok 1
28 | 69822 0080 [SPRING YoV 1
29 | 02610 0008 [WASHER VAl 2
30 | 03010 2018 [SPLIT PIN ATTIREY 2

32 | 61000 0520 [MISSION SAAY 3yYaVASSY 1 No.1~4 , 9~26

89



NTVIY RIS RS-
FIG.403 BEARING HOLLDER ;CENTER

REES| Ha%sS EEEE e EER & E S S 8 <t " =
KeyNo Parts No Part Name ALL # |Application |[Description] Remarks
1 | 61021 0640 |[HOLDER :PULLEY "R 71— 1
2 |01161 1220 [BOLT :M12x1.25-20L |FILk 4
3 | 04010 6205 |BALL BEARING R =IATYYY 2
4 | 03650 0052 |SNAP RING o rV/A 2
5 | 05010 9018 |OIL SEAL A=) 1
6 | 05010 9019 |OIL SEAL o= 1
7 | 69940 0050 |[BOLT PRV 1
8 | 69968 0030 |PIPE EXTENSION IHATYYAYINAT 1
9 | 06061 0000 |GREASE NIPPLE TYAZYT W 1
10 | 69928 0020 |SHIM Yl 1
11 [65222 0340 |BOSS ;:BLADE w A7 b—F 1
12 | 03610 0022 |SNAP RING A7y 1
13 | 64531 0330 |BLADE 7L+ 1
14 | 69921 0050 |SPRING WASHER hys—141 2
15 | 64537 0010 |[BOSS T AYET 1
16 | 69940 0040 |[BOLT pAN 1
17 | 63811 2130 |COVER hinv— 1
18 | 69928 0050 |SHIM Yl 2

90



NTYUYELE AL

FIG.404 BEARING HOLLDER ;SIDE

17—
@—___16
15—

REES| Ha%sS EEEE e EER & E S S 8 <t " =
KeyNo Parts No Part Name ALL # |Application |[Description] Remarks

1 | 61021 0650 |[HOLDER ,PULLEY LH [#l3 —7—1— L 1
2 | 61021 0790 |[HOLDER ,PULLEY RH |#IL4—7—1)— R 1
3 | 61016 0540 |[HOLDER ,PLATE R FEEIINY 2
4 | 01161 1225 |BOLT :M12x1.25-25L  |#'ILb 8
5 | 61346 0500 | SHAFT BLADE R.H Y¥7h, 7L-FR 1
6 | 61346 0490 |[SHAFT ,BLADE L.H v¥Ih, 7 L-FL 1
7 | 04010 6205 |BALL BEARING R =IATYY 4
8 | 05010 9018 |OIL SEAL A=l 2
9 | 03650 0052 |[SNAP RING YSWrAV/A 4
10 | 05010 9019 |OIL SEAL A=) 2
11 ] 06061 0000 |GREASE NIPPLE TUX=G7 0 1
12 | 63011 0930 |PULLEY ,SIDE RH 7-)-%4F R 1
13 | 63011 0780 |PULLEY ,SIDE L.H 7-)-%4F L 1
14 | 03410 9090 |KEY - 2
15 | 69934 0050 |WASHER P Val 2
16 | 02710 0016 |SPRING WASHER AT TN 2
17 | 02100 0016 |NUT :M16x1.5 VAN 2
18 | 69968 0030 |PIPE ,EXTENSION IHATVYAUINAT 1
19 | 69940 0050 |BOLT PRV 1
20 | 06061 0000 | GREASE NIPPLE TYRZYT 1
21 | 65222 0340 [BOSS ,BLADE w A, T b=F 2
22 | 03610 0022 [SNAP RING YSWrAV/A 2
23 | 64531 0330 [BLADE 7L+ 2
24 | 69921 0050 [SPRING WASHER hya—A4I 4
25 | 64537 0010 |BOSS T AYET 2
26 | 69940 0040 [BOLT pAN 2
27 |63811 2130 |COVER hn— 2
28 | 69928 0060 [SHIM Yl 2

91



TovaAY
FIG.405 TENSION

REES| Ha%sS e EIER & |8 S 8 <t " =
KeyNo Parts No Part Name ALL # |Application |[Description] Remarks

1 | 08010 9127 |[V-BELT V ALE 1

2 | 63202 0250 [TENSION ARM ASSY |Tyvavr—AL 1

3 | 63226 0260 [TENSION ROLLER FUy3vn-3 1

4 | 63811 2140 [COVER - 1

5 | 69928 0090 |SHIM N 1

6 | 03610 0017 [SNAP RING ATI71)Yh 2

7 | 06061 9003 |GREASE NIPPLE JTYRZYT W 1

8 | 06061 0000 |GREASE NIPPLE JTYRZYT W 1

9 |01041 1270 [BOLT :M12x1.25-70L |F Lk 1

10 | 69921 0040 |[COLLAR AN =Y 1

11 [02610 9189 [WASHER UPVAU 1

12 | 02710 0012 |[SPRING WASHER ORIV NAY 1

13 [ 02100 0012 [NUT :M12x1.25 +9b 1

14 | 69822 0060 [SPRING YRV 1

15 | 69928 0010 [SHIM N 2

92



TR, A=
FIG.406 MOWER DECK , COVER

2
I
ot O
REES| Ha%sS EEEE e EER & E S S 8 <t " =
KeyNo Parts No Part Name ALL # |Application |[Description] Remarks
1 [ 63810 3171 [DECK ,MOWER TTT VR 1 *1
2 | 63025 1250 [COVER :BELT LH A= ALh L 1
3 | 63025 1280 [COVER :BELT LH A= AR 1
4 | 63025 1260 [COVER :CENTER LH [|hn'— :v4— L 1
5 | 63025 1270 |COVER :CENTER RH |hn'— :#Y4— R 1
6 | 02610 0008 [WASHER UPVAU 8
7 |02710 0008 [SPRING WASHER ORIV NAY 8
8 | 02090 0008 [NUT ;M8 VAN 8
9 | 65230 4080 [FRAME 60 :L.H 7L—L 60 ;L 1
10 | 65230 4090 [FRAME 60 :R.H 7L—L4 60 R 1
11 [ 01041 1270 [BOLT :M12x1.25-70L [ JbF 2
12 [ 01041 1285 |[BOLT :M12x1.25-85L  |#'ILb 2
13 | 02610 0012 [WASHER 79y 4
14 [ 02710 0012 [SPRING WASHER ORIV NAY 4
15 [ 02100 0012 [NUT :M12x1.25 TYb 4
16 [ 01041 1225 [BOLT :M12x1.25-25L  [is JbF 8
17 | 02710 0012 [SPRING WASHER ORIV NAY 8
18 | 02100 0012 |NUT ;M12x1.25 VAN 8
1 | 63810 3172 |DECK ,MOWER 7T YE 1 *2
*1 FM60DMJ ;00001 — 00333 %2 FM60DMJ ;00334 —

93



A—7 700k & ¥
FIG407 ROLLAR : FRONT & REAR

19 7
18
\
\
S o

\

i

21

REES| Ha%sS EEEE e EER & E S S 8 <t " =
KeyNo Parts No Part Name ALL # |Application |[Description] Remarks
1 | 65226 0770 |BRACKET ;RH 7LV R 1 *1
2 | 01041 1030 [BOLT :M10x1.25-30L |# Lk 4
3 | 02710 0010 [SPRING WASHER ORIV NAY 4
4 102100 0010 |NUT :M10x1.25 VAN 4
5 | 65203 0490 |[ROLLER ASSY o—7 ASSY 3
6 | 65226 0760 |[BRACKET :L.H JUrIN L 1 *1
7 | 65220 0650 |PIN [} 2
8 | 65015 0270 |[SHAFT ;ROLLER Vad V) 1
9 103010 4025 [SPLIT PIN AUy 2
10 | 02610 0012 |WASHER 7YY 2
1102610 0020 [WASHER UPVAY 2
12 | 65205 0070 |ROLLAR ASSY o-7 ASSY 1
13 | 02710 0008 [SPRING WASHER ORIV NAY 1
14 01031 0812 |BOLT :M8x12 DA 1
15 | 06061 9004 |GREASE NIPPLE SYRZIT I 1
16 | 65016 0100 |SHAFT :ROLLER r—yUEY 31 1
17 02610 0012 |WASHER 79y 4
18 | 03010 4025 [SPLIT PIN AUy 1
19 | 65226 0750 [STAY ;LH ATM L 1
20 | 65226 0740 [STAY :RH ATA:R 1
21 [ 01161 1025 [BOLT :M10x1.25-25L | JbF 4
1 | 65226 0771 |BRACKET :RH AL *2
6 | 65226 0761 |[BRACKET ;LH A%V R *2
*1 FM60DMJ ;00001 — 00385 *2 FM60DMJ ;00386 —

94



HlE & &R
FIG.408 FRONT & REA WHEELS

16
15 |
Sp—11 14 , 11
13 )
T 12
Lo |
~ . ) '
N e e
L Y o
/// s -~ !
b |
&L
\EL ! [
\‘_ I
NS¢ \ \%, 2
i /
17
20 .
21 22
REES| Ha%sS EEEE e EER & E S S 8 <t " =
KeyNo Parts No Part Name ALL # |Application |[Description] Remarks
1 | 65002 0070 |TIRE ASSY 34% ASSY 2 *1
2 | 65015 0260 |[SHAFT ;FRONT Va2 B]aV] 2 *1
3 | 69923 0340 |COLLAR h— 4
4 02710 0014 [SPRING WASHER ORIV NAY 2
5 | 02100 0014 [NUT :M14x1.5 TYb 2
6 | 65203 0510 |[HOLDER ASSY w5 ASSY 2
7 | 06061 0000 |GREASE NIPPLE BYRZYT I 2
8 | 65230 4070 [SHAFT ;FRONT Va vl VIV 2
9 |69923 0350 [COLLAR :FRONT y s VIV 6
10 | 03610 0030 |SNAP RING Sy 2
11103131 1050 |PIN E573vEY 4
12 | 69746 0010 |RING vy 4
13 | 04810 0012 |STEEL BALL AF=R =) 2
14 | 69821 0060 [SPRING :FRONT Y ORIV IV 2
15 | 02100 0012 |NUT ;M12x1.25 TYb 2
16 [ 01041 1225 |[BOLT :M12x1.25-25L | JLF 2
17 | 06061 0000 |GREASE NIPPLE BYRZYT I 2
18 | 65225 1330 |SHAFT :REAR WHEEL [¥¥7k adyvt'vyy | 2
19 | 02610 0020 |WASHER 79y 2
20 | 65205 0080 |[REAR WHEEL ASSY  |E')Y ASSY 2
21 02610 9191 [WASHER UPVAU 2
22 | 01161 1020 [BOLT :M10x1.25-20L |F Lk 2
1 | 65002 0071 |TIRE ASSY 70ukk4—) ASSY | 2 *2
2 | 65015 0261 |SHAFT ;FRONT VA WYY 2 *2
*1 FM60DMJ ;00001 — 00340 *2 FM60DMJ ;00341 —

95



TARFY—V =
FIG.409 DISCHARGE COVER

REES| Ha%sS EEEE e EER & E S S 8 <t " =
KeyNo Parts No Part Name ALL # |Application |[Description] Remarks

1 | 63815 0870 [SIDE COVER v — 1

2 | 64220 0010 |SET LEVER YN - 1

3 | 01041 1025 [BOLT :M10x1.25-25L | Lk 3

4 02710 0010 [SPRING WASHER ORIV NAY 5

5 | 01041 1030 [BOLT :M10x1.25-30L |# Ik 1

6 | 02100 0010 [NUT :M10x1.25 FIk 5

7 | 69821 0030 |[SPRING YRV 1

96



ALY
FIG410 LIFT LINKS

REES| Ha%sS EEEE e EER & E S S 8 <t " =
KeyNo Parts No Part Name ALL # |Application |[Description] Remarks

1 | 64250 1440 |LIFT ARM :LH J7b7—L4 L 1 *1

2 | 64250 1450 [LIFT ARM :RH J7b7—-4L R 1 *1

3 | 64256 0300 |ROD LIFT ayr yy7h 2

4 | 64255 0780 |LIFT ROD Wy s 2

5 | 64225 0260 |LIFT ROD y7raY e 2

6 | 69821 0070 |[SPRING A2 ey 2

7 | 03030 0540 |[SPRING PIN AU Y 2

8 | 02610 0014 |[WASHER 79y 2

9 |02100 0012 [NUT ;M12x1.25 VAN 2

10 | 69923 0360 [COLLAR :ROD h7— Ay 2 *1

1103110 9027 |SNAP PIN ATITEY 2

12 | 69961 0180 |PIN TAVYEEY 2

13 | 69960 0030 |PIN ,SET Yy 2

14 | 69811 0050 |RUBBER Th 993y 2

15 | 02150 0008 |NUT :M8 TYh 2

1 | 64250 1620 |LIFT ARM :L.H J7b7—4 L 1 *2

2 | 64250 1630 [LIFT ARM :RH J7b7—-4L R 1 *2

10 | 69923 0400 [COLLAR :ROD h7— Ay 2 *2
*1 FM60DMJ ;00001 — 00333 %2 FM60DMJ ;00334 —

97



X—%9. 1-Y37L—t
FIG.411 MARK , CAUTION PLATE

/
/
/
& n
o (5]
LA { )
| e ! +
] U E " ¢ ] | U
. » Eeo .1 .m ﬂg
L 80
T
REES| Ha%sS EEEE e EER g I B " =
KeyNo Parts No Part Name ALL w |Application Remarks
1 69026 0690 |GUIDE MARK TUT43=) 1
2 | 69021 0430 YRSy 1
3 69036 0290 [CAUTION PLATE 1-3V7°L—b 2

98



MmESIRERS
(NUMERICAL PARTS INDEX)

I8
(ENGINE)



HmE SRS

NUMERICAL PARTS INDEX

HaBES |KNES | RUBS| Mad5 |HES RHEES) A& S | MBS RUES
PARTS No. | FIG.No. | Key No. | PARTS No. | FIG.No. [Key No. | PARTS No. |FIG.No. |Key No.
* 111 9 01211 0655 102 20 06410 0045 101 11
* 113 5 01211 0660 101 19 06420 9055 101 4
* 113 8 01211 0820 101 17 06421 0010 102 5
* 113 10 01530 0614 109 2 06421 0018 102 2
* 113 11 01560 0406 104 5 06421 0025 101 3
* 115 3 02010 0004 110 16 06421 0025 102 4
* 115 12 02010 9076 103 9] 06421 0030 102 3
* 115 13 02010 9086 105 28 06450 0030 109 5
* 115 14 02010 9120 105 22 06450 0030 109 28
* 115 15 02050 0010 101 45 06710 0022 109 15
* 115 16 02090 0010 101 45 06720 0078 110 30
* 115 17 02090 0010 112 8 06820 4090 110 29
* 115 20 02310 0006 108 20 06820 4112 110 29
01010 9235 101 22 02310 0006 109 7 08010 9061 105 12
01010 9341 105 27 02310 0006 109 24 08010 9061 112 9
01010 9406 105 6 02310 0006 110 12 11010 1360 101 1
01010 9667 105 13 02310 0006 114 5 11010 1490 101 1
01010 9695 108 26 02310 0008 110 3 11013 6400 102 14
01011 0625 110 11 02310 0010 103 10 11013 6435 102 21
01031 1035 101 43 02460 0010 104 7 11015 6171 105 5
01031 1035 112 7 02510 0012 101 24 11015 6181 105 8
01031 1040 101 43 02510 0016 110 19 11015 6191 105 9
01041 1212 101 23 02610 9017 112 4 11015 6370 105 9]
01070 0860 105 14 02620 0010 108 9 11015 6380 105 8
01070 0865 105 14 02710 0004 110 15 11015 6390 105 9
01080 0820 109 14 02710 0010 101 44 11036 7770 101 26
01080 0820 110 4 02710 0010 112 11 11036 7840 101 26
01110 0408 104 11 03030 0414 108 4 11056 6080 104 10
01131 0612 101 34 03030 0816 105 4 11066 6060 104 4
01131 0612 101 40 03030 9005 101 16 11066 6210 104 3
01131 0612 106 8 03050 0612 101 13 11070 8310 101 21
01131 0612 107 13 03050 0612 105 7 11075 6490 101 32
01131 0612 110 26 03050 0616 101 14 11099 6820 101 20
01131 0614 108 25 03050 1025 101 15 11101 1690 102 1
01131 0620 104 16 03050 9020 105 3 11113 6480 102 16
01131 0625 114 4 03410 0508 105 26 11113 6490 102 17
01131 0630 108 18 03410 0508 106 2 11114 7491 102 15
01131 0635 103 8 03650 0028 105 18 11114 7501 102 15
01131 0635 109 6 03650 0028 105 18 11121 7670 104 1
01131 0640 104 13 03680 0004 108 12 11199 6410 104 2
01131 0645 108 19 03680 0004 108 12 11501 7491 105 16
01131 0645 109 26 03680 0005 108 23 11501 7541 105 16
01131 0660 104 12 03680 0005 108 23 11502 6251 105 19
01131 0660 108 16 03680 0008 108 8 11502 6330 105 19
01131 0675 109 12 03680 0008 108 8 11510 7970 105 15
01131 0680 108 11 03680 0010 107 9 11517 6140 105 21
01151 0816 102 19 03680 0010 107 9 11525 7020 105 1
01151 0816 112 6 04010 6203 101 10 11525 7120 105 1
01151 0820 101 27 04010 6203 101 10 11527 6270 105 2
01151 0820 109 27 05210 9076 107 10 11532 6220 105 17
01151 0820 112 3 05210 9078 101 39 11535 7380 105 24
01151 0825 112 10 05210 9108 108 22 11537 6040 105 25
01210 9044 103 9 05210 9110 108 15 11539 7790 105 29
01211 0625 114 3 05210 9113 101 33 12001 6050 106 6
01211 0635 101 18 05230 0600 108 27 12002 6350 106 1

100




HmE SRS

NUMERICAL PARTS INDEX

HMeaEs |HES REES Hads |HES (REES| HadES | NES |RHEES
PARTS No. FIG.No. | Key No. PARTS No. FIG.No. | Key No. PARTS No. FIG.No. |Key No.
12003 6930 103 1 14003 6220 101 38 18544 6276 113 15
12011 6160 101 36 14011 6220 107 5 18544 6277 113 13
12016 6380 102 6 14016 6380 107 4 18544 6278 113 12
12017 6380 102 7 14040 6520 107 12 18560 6170 110 23
12018 6080 102 10 14051 7020 101 31 18572 7000 112 2
12021 6041 102 13 14054 6020 101 30 18581 6340 115 5
12022 6070 102 11 14060 6941 103 12 18581 6360 116 9
12031 6281 103 6 14060 7281 103 12 18584 6286 116 10
12035 6131 103 2 14098 6860 107 11 18584 6371 116 13
12035 6141 103 3 14099 6260 103 13 18584 6378 116 20
12040 6050 102 12 14099 6270 104 6 18584 6468 115 2
12040 6070 102 8 14099 6350 110 28 18584 6549 116 4
12045 6250 101 37 14501 7790 109 1 18584 6551 116 12
12045 6251 101 37 14514 6320 109 3 18584 6552 116 14
12045 6311 101 37 14520 6220 109 19 18584 6560 116 11
12073 6081 106 5 14521 6730 109 20 18584 6561 116 24
12099 6140 103 15 14522 6450 109 17 18584 6562 116 23
12504 6340 108 5 14530 6510 109 11 18584 6563 116 22
12511 6141 108 21 14533 7030 109 8 18584 6570 116 2
12515 6170 108 14 14538 6910 109 10 18584 6571 116 3
12525 6120 106 7 14538 7000 109 9 18584 6572 116 7
12540 6080 108 6 14553 6051 109 16 18584 6573 116 15
12541 6090 108 17 14599 6051 109 18 18584 6574 116 17
12597 6100 108 24 14599 6670 109 13 18584 6576 116 8
13099 6130 101 42 14599 6681 109 4 18584 6579 116 16
13099 6130 110 24 14599 6710 109 4 18584 6580 116 21
13101 7811 110 1 14599 6710 109 21 18584 6581 116 18
13104 6390 108 30 14599 6990 109 13 18584 6582 116 19
13104 6430 108 30 16502 6400 107 1 18584 6583 116 5
13124 6010 110 20 16510 6770 108 1 18584 6614 115 11
13124 6170 110 22 16516 6600 107 15 18584 6615 115 4
13129 6255 110 21 16520 6640 101 41 18584 6616 115 6
13140 6360 110 5 16520 6640 110 25 18584 6617 115 7
13140 6360 111 1 16529 6260 101 8 18584 6620 115 21
13141 6170 111 7 16599 6540 107 14 18584 6621 115 9
13142 6200 110 17 16599 6550 108 2 18584 6684 115 8
13142 6230 111 2 18504 6320 112 1 18586 6370 116 6
13142 6310 110 2 18504 6320 113 1 18586 6391 115 10
13143 7360 111 3 18508 6530 101 28 18597 6900 112 5
13144 6006 111 1A 18508 6530 116 1 19581 6540 102 18
13144 6074 111 4 18508 6551 101 28 19821 6700 102 9
13144 6075 111 5 18508 6551 115 1 19821 6720 107 7
13144 6076 111 6 18520 6085 110 18 19821 7170 103 7
13144 6077 111 8 18524 6060 103 11 19821 7220 108 13
13150 1030 110 7 18536 6190 110 13 19821 7500 108 10
13150 1040 110 8 18537 6140 110 14 19821 7760 107 3
13150 1050 110 9 18541 6480 113 14 19841 6270 101 35
13150 7601 110 7 18541 6490 115 18 19843 6010 104 8
13150 7611 110 8 18541 6500 115 19 19846 6010 101 5
13150 7621 110 9 18543 6180 113 3 19846 6020 101 6
13160 6960 110 6 18544 6269 113 2 19846 6030 101 7
13556 6510 104 15 18544 6270 113 4 19846 6990 108 31
13561 6400 114 1 18544 6271 113 6 19848 6770 101 29A
13599 6590 114 2 18544 6272 113 7 19848 6780 103 14
13599 6951 104 14 18544 6274 113 9 19848 7920 110 27

101




HmE SRS

NUMERICAL PARTS INDEX

HMeaEs |HES REES Hads |HES (REES| HadES | NES |RHEES
PARTS No. FIG.No. | Key No. PARTS No. FIG.No. | Key No. PARTS No. FIG.No. |Key No.
19851 7222 101 9
19851 7232 105 10
19851 7242 105 11
19851 7252 105 23
19851 7265 105 20
19851 7650 105 23
19863 6160 108 3
19863 6170 101 25
19873 6150 101 29
19910 6021 110 10
19911 6370 109 25
19921 6230 106 4
19923 6540 107 8
19926 6200 105 30
19926 6270 107 2
19928 0300 103 17
19928 6340 107 6
19948 6220 103 4
19956 6652 106 9
31499 0013 114 6
34067 2970 101 29B
38572 0011 109 23
38572 0360 109 22
39821 0070 108 7
39843 0630 108 28

102




MmESIRERS
(NUMERICAL PARTS INDEX)

Y=
(CHASSIS)



HmESIRFR5I
NUMERICAL PARTS INDEX

HMeaEs |HES REES Hads |HES (REES| HadES | NES |RHEES
PARTS No. FIG.No. | Key No. PARTS No. FIG.No. | Key No. PARTS No. FIG.No. |Key No.
* 206 2 * 226 17 01031 0825 233 28
* 206 3 * 226 25 01031 0830 215 25
* 206 7 * 226 45 01031 0835 225 8
* 206 8 * 226 46 01031 0870 222 35
* 206 11 * 226 47 01031 0875 222 35
* 206 12 * 226 49 01031 1020 217 11
* 206 13 * 226 53 01031 1020 231 15
* 206 14 * 226 62 01031 1025 217 19
* 206 16 * 226 63 01031 1025 228 5
* 206 20 * 226 64 01031 1035 228 26
* 207 13 * 226 66 01031 1040 202 20
* 207 14 * 226 79 01031 1040 218 6
* 211 3 * 226 85 01031 1045 218 6
* 211 4 * 229 1 01031 1055 220 36
* 211 5 * 229 3 01031 1075 216 18
* 211 6 * 229 4 01031 1080 241 4
* 211 7 * 229 5 01031 1095 240 2
* 211 10 * 229 7 01031 1235 228 9
* 214 2 * 229 11 01041 1212 212 28
* 214 3 * 229 14 01041 1212 213 49
* 214 6 * 229 15 01041 1425 217 13
* 214 7 * 229 16 01041 1425 231 6
* 214 10 * 229 17 01070 0625 204 12
* 214 12 * 229 18 01070 0625 205 21
* 219 2 * 229 20 01070 0855 212 31
* 219 3 * 229 21 01070 1035 225 30
* 219 6 * 229 22 01070 1045 226 38
* 219 7 * 229 23 01080 0612 210 25
* 219 10 * 229 25 01080 0612 227 14
* 219 12 * 229 26 01080 0612 230 12
* 219 17 * 229 27 01080 0616 203 45
* 223 2 * 229 28 01080 0616 210 30
* 223 3 * 229 30 01080 0616 227 18
* 223 7 * 229 31 01080 0616 227 32
* 223 8 * 229 32 01080 0620 210 44
* 223 9 * 229 33 01080 0620 221 20
* 223 10 * 236 8 01080 0620 222 40
* 223 11 * 236 12 01080 0814 235 31
* 223 12 01010 9206 201 14 01080 0814 235 36
* 223 13 32069 0156 206 21 01080 0816 207 34
* 223 14 32856 0450 209 3 01080 0816 210 13
* 223 15 36072 0130 200 19 01080 0816 210 46
* 223 16 01010 9265 225 27 01080 0816 215 15
* 223 17 01010 9337 202 10 01080 0816 222 46
* 223 18 01010 9435 220 31 01080 0816 228 19
* 223 20 01010 9439 234 7 01080 0816 230 6
* 223 21 01010 9502 217 21 01080 0816 232 17
* 223 22 01011 0650 221 17 01080 0816 233 9
* 223 23 01011 0650 240 16 01080 0820 220 3
* 223 24 01030 0870 222 35 01080 0820 220 7
* 226 1A 01031 0630 222 41 01080 0820 220 24
* 226 3 01031 0816 229 24 01080 0820 220 28
* 226 11 01031 0820 217 7 01080 0820 220 41
* 226 13 01031 0820 233 28 01080 0820 227 8
* 226 14 01031 0820 240 12 01080 0820 227 20

104




HmE SRS

NUMERICAL PARTS INDEX

HMeaEs |HES REES Hads |HES (REES| HadES | NES |RHEES
PARTS No. FIG.No. | Key No. PARTS No. FIG.No. | Key No. PARTS No. FIG.No. |Key No.
01080 9001 229 35 01151 1030 203 6 02090 0010 210 7
01080 9007 220 25 01151 1030 207 35 02090 0010 228 6
01080 9007 230 25 01151 1030 212 16 02090 0010 231 5
01081 0616 227 32 01151 1030 212 30 02090 0010 232 8
01081 0616 235 24 01151 1030 213 5 02090 0012 228 10
01081 0620 210 44 01151 1040 207 18 02090 0014 203 33
01081 0620 221 20 01151 1040 212 49 02100 0010 203 9
01081 0620 222 40 01151 1050 212 43 02100 0010 212 46
01081 0620 222 40 01151 1050 225 4 02100 0010 239 13
01081 0816 222 24 01151 1220 207 37 02100 0012 216 29
01110 9012 210 28 01151 1220 233 31 02101 0010 207 16
01114 0610 203 7 01151 1225 217 18 02101 0012 214 14
01114 0612 208 11 01151 1225 225 24 02101 0012 219 14
01131 0616 231 14 01151 1230 218 10 02130 0006 203 46
01131 0620 221 28 01161 1020 221 3 02150 0006 200 6
01151 0812 204 9 01181 0816 202 12 02150 0008 216 5
01151 0812 213 43 01181 0825 229 10 02150 0008 217 8
01151 0812 218 29 01211 1020 212 44 02150 0008 222 36
01151 0812 222 11 01211 1025 205 4 02150 0008 233 19
01151 0816 202 2 01211 1035 203 3 02150 0008 240 13
01151 0816 202 25 01211 1040 205 8 02150 0010 212 50
01151 0816 218 8 01211 1050 203 4 02150 0010 216 20
01151 0820 205 40 01514 0512 201 17 02150 0010 217 12
01151 0820 213 30 01514 0512 216 2 02150 0010 231 12
01151 0820 217 6 01514 0512 235 28 02150 0010 241 5
01151 0820 228 13 01514 0514 201 17 02230 0008 201 6
01151 0820 231 13 01514 0616 216 45 02230 0010 216 40
01151 0825 200 3 01515 0520 227 34 02230 0010 218 13
01151 0825 224 3 01515 0520 235 26 02230 0010 220 37
01151 0825 229 40 01530 0512 230 15 02230 0010 225 40
01151 0830 229 37 01530 0614 226 61 02240 0006 200 14
01151 0840 200 12 01560 0412 211 12 02240 0006 221 18
01151 0845 225 16 01560 0416 230 10 02240 0006 240 17
01151 0870 229 39 01560 0516 229 19 02240 9003 213 47
01151 1016 222 29 02010 0006 210 14 02240 9003 217 22
01151 1016 224 13 02010 0006 210 45 02250 9001 213 45
01151 1016 239 11 02010 0006 233 11 02310 0005 230 17
01151 1020 210 2 02010 9029 213 38 02310 0006 220 9
01151 1020 217 15 02010 9079 205 15 02310 0006 235 17
01151 1020 217 28 02010 9125 210 23 02310 0008 201 7
01151 1020 218 15 02010 9125 215 23 02310 0008 220 8
01151 1020 221 26 02060 9805 216 28 02310 0008 220 17
01151 1020 222 13 02070 0008 233 21 02310 0008 220 40
01151 1020 223 4 02070 0010 222 7 02310 0008 225 35
01151 1020 224 14 02080 0014 210 21 02310 0008 229 29
01151 1020 225 19 02080 0014 213 37 02310 0008 230 3
01151 1020 230 5 02080 0014 221 13 02510 0012 212 29
01151 1020 233 2 02080 0014 240 29 02510 0012 213 50
01151 1020 234 8 02090 0008 215 17 02510 0016 205 6
01151 1025 201 8 02090 0008 215 20 02510 0016 213 32
01151 1025 205 10 02090 0008 216 3 02510 0020 212 27
01151 1025 213 8 02090 0008 225 10 02610 0006 216 11
01151 1025 220 19 02090 0008 225 37 02610 0006 221 8
01151 1025 228 16 02090 0008 233 21 02610 0006 233 10
01151 1025 235 35 02090 0010 202 16 02610 0008 216 47

105




HmE SRS

NUMERICAL PARTS INDEX

HMeaEs |HES REES Hads |HES (REES| HadES | NES |RHEES
PARTS No. FIG.No. | Key No. PARTS No. FIG.No. | Key No. PARTS No. FIG.No. |Key No.
02610 0010 218 22 03030 0632 204 18 03680 0005 216 10
02610 0010 220 20 03030 0632 216 37 03680 0010 204 3
02610 0010 222 49 03030 0840 232 4 03680 0010 204 3
02610 0010 225 39 03030 0850 204 23 03680 0012 215 5
02610 0010 226 60 03030 3532 216 35 03680 0012 216 32
02610 0010 228 17 03050 0625 207 9 03680 0012 233 22
02610 0010 232 21 03050 0820 203 2 03680 0012 215 5
02610 0014 215 6 03050 0820 205 2 03680 0012 216 32
02610 0014 240 27 03050 0820 212 15 03680 0012 233 22
02610 0024 205 14 03050 0820 213 4 04010 6004 203 31
02610 9013 218 14 03050 1025 203 5 04010 6004 239 4
02610 9023 210 8 03050 1025 213 7 04010 6004 203 31
02610 9033 241 8 03050 1032 205 3 04010 6004 239 4
02610 9037 228 25 03050 9021 210 5 04010 6006 203 12
02710 0005 230 16 03110 0004 222 5 04010 6006 203 12
02710 0008 202 11 03110 0004 240 10 04010 6008 207 20
02710 0008 215 10 03131 0820 216 39 04010 6008 207 22
02710 0008 225 9 03131 0820 233 6 04010 6008 207 20
02710 0010 203 34 03131 0845 210 9 04010 6008 207 22
02710 0010 207 17 03131 1020 232 9 04010 6009 212 9
02710 0010 212 45 03131 1030 216 30 04010 6009 212 9
02710 0010 228 27 03610 0010 225 12 04010 6010 207 10
02710 0010 231 4 03610 0015 204 21 04010 6010 207 10
02710 0010 239 12 03610 0020 226 44 04010 6203 239 2
02710 0010 240 5 03610 0025 203 21 04010 6203 239 2
02710 0014 203 47 03610 0025 205 24 04010 6204 203 17
02710 0014 210 20 03610 0025 208 8 04010 6204 205 30
02710 0014 217 14 03610 0025 209 8 04010 6204 203 17
02710 0014 221 14 03610 0025 226 43 04010 6204 205 30
02710 0014 231 7 03610 0030 206 17 04010 6205 205 36
02710 0014 234 6 03610 0030 213 29 04010 6205 213 26
02710 0014 240 28 03610 0030 213 29 04010 6205 226 19
03010 2016 216 42 03610 0040 207 21 04010 6205 205 36
03010 2020 210 16 03610 0040 207 21 04010 6205 213 26
03010 2020 215 13 03650 0030 226 42 04010 6205 226 19
03010 2020 233 25 03650 0030 226 42 04010 6206 203 24
03010 2025 216 12 03650 0042 203 32 04010 6206 213 27
03010 2025 216 31 03650 0042 203 32 04010 6206 203 24
03010 2025 233 7 03650 0047 205 31 04010 6206 213 27
03010 2516 220 15 03650 0047 239 9 04010 6207 203 13
03010 2520 210 10 03650 0047 205 31 04010 6207 203 23
03010 3225 213 35 03650 0047 239 9 04010 6207 212 8
03010 3225 228 12 03650 0052 203 19 04010 6207 203 13
03010 3225 232 10 03650 0052 205 35 04010 6207 203 23
03010 3225 233 27 03650 0052 226 74 04010 6207 212 8
03030 0410 229 13 03650 0052 203 19 04010 6208 207 20
03030 0412 225 25 03650 0052 205 35 04010 6208 207 20
03030 0414 229 12 03650 0052 226 74 04010 6303 213 19
03030 0420 229 8 03650 0055 226 41 04010 6303 213 19
03030 0528 222 2 03650 0055 226 41 04010 6304 205 26
03030 0528 240 9 03650 0065 213 12 04010 6304 205 26
03030 0625 215 4 03650 0065 213 12 05210 9130 200 18
03030 0628 204 18 03650 0072 203 14 05210 9131 200 20
03030 0628 207 26 03650 0072 203 14 05211 0110 222 9
03030 0632 204 16 03680 0005 216 10 05211 0110 226 65

106




HmE SRS

NUMERICAL PARTS INDEX

HMeaEs |HES REES Hads |HES (REES| HadES | NES |RHEES
PARTS No. FIG.No. | Key No. PARTS No. FIG.No. | Key No. PARTS No. FIG.No. |Key No.
05211 0110 240 4 19928 0760 207 31 32012 0500 205 9
05211 0140 240 19 19928 0770 207 32 32017 1630 212 23
05211 0180 226 68 31010 0980 227 1 32020 1131 216 21
05211 0290 214 13 31011 0190 227 16 32020 1200 205 20
05211 0290 219 13 31011 0200 227 2 32021 0370 204 13
05230 0350 212 20 31012 0260 227 19 32026 0200 205 19
05230 0400 225 2 31013 0290 227 21 32055 1671 217 2
05230 0600 205 39 31014 0912 230 20 32055 1690 217 3
05230 0600 212 47 31016 1500 227 4 32055 1691 217 3
05230 0600 213 11 31016 1510 227 5 32055 2900 217 1
05230 0600 222 33 31025 0122 227 13 32056 0771 217 10
05230 0600 225 3 31030 0880 227 7 32069 0106 206 4
05230 0700 222 34 31030 1160 230 4 32069 0108 206 6
05231 0300 214 11 31030 1180 230 7 32069 0111 206 18
05231 0300 219 11 31030 1181 230 7 32069 0112 206 19
05240 0380 214 9 31035 2641 230 8 32069 0130 206 5
05240 0380 219 9 31035 3850 230 13 32069 0149 206 10
06061 0000 217 4 31035 3871 230 18 32069 0154 206 9
06061 0000 218 3 31035 3890 230 19 32072 0230 225 29
06061 0000 232 15 31036 1381 227 10 32072 0290 203 22
06062 0000 213 41 31036 1660 230 2 32205 1270 212 7
06062 0000 218 17 31055 0110 227 15 32205 1500 205 11
06062 0000 219 19 31056 0050 227 17 32211 7431 213 3
06063 0000 212 48 31060 0681 231 9 32211 7451 213 20
06064 0000 218 18 31061 0460 231 1 32211 7471 213 21
06064 0000 219 20 31061 0470 231 2 32211 7490 239 1
06421 0025 225 28 31061 0480 231 1 32211 9060 205 1
06460 0016 205 5 31061 0490 231 2 32211 9080 203 1
06460 0016 213 31 31061 0510 231 8 32214 0270 205 7
06710 0043 227 6 31061 0511 231 8 32214 1990 205 38
06710 0062 202 5 31207 0670 216 8 32214 1991 205 38
06720 0078 200 9 31210 0931 216 7 32221 3450 203 40
06720 0078 201 12 31250 0502 216 6 32221 3490 213 24
06720 0150 218 27 31270 0650 216 36 32226 2800 222 32
06810 9052 216 44 31270 0662 233 5 32226 2810 239 7
06810 9053 222 44 31274 0230 233 8 32226 2850 212 24
06810 9053 233 4 31410 2650 202 8 32226 2860 212 17
06810 9053 240 7 31410 2660 202 13 32226 3130 212 39
06820 9075 201 13 31410 2670 202 13 32226 3430 212 17
09110 2430 238 3 31414 1320 202 15 32232 5740 203 20
13034 0110 201 11 31443 0670 202 19 32232 5750 205 12
13164 6010 200 11 31443 0691 202 18 32232 5760 205 25
19910 6021 221 19 31450 0860 202 3 32232 5800 239 3
19928 0560 212 40 31453 1176 202 21 32232 7130 205 27
19928 0580 205 42 31453 1177 202 22 32232 7140 205 32
19928 0580 212 41 31454 1250 202 4 32232 7150 205 28
19928 0590 205 42 31454 1680 202 6 32236 1300 203 16
19928 0590 212 42 31454 1890 202 6 32237 1980 203 30
19928 0630 205 16 31460 1701 202 1 32251 3460 203 37
19928 0640 205 17 31460 1871 202 1 32251 3491 213 16
19928 0650 205 18 31460 2130 202 1 32251 3660 212 21
19928 0720 212 4 31499 0013 202 9 32251 4580 205 23
19928 0730 212 5 32004 0924 205 41 32251 4660 203 37
19928 0740 212 6 32004 0924 206 1 32252 1310 203 11
19928 0750 207 30 32008 0101 203 35 32253 1610 203 15

107




HmESIRFR5I
NUMERICAL PARTS INDEX

HMeaEs |HES REES Hads |HES (REES| HadES | NES |RHEES
PARTS No. FIG.No. | Key No. PARTS No. FIG.No. | Key No. PARTS No. FIG.No. |Key No.
32253 1621 205 29 32410 6800 216 43 32661 0181 207 24
32253 1630 203 27 32410 8031 216 13 32811 0220 208 2
32257 1371 239 6 32410 8170 216 13 32811 0250 209 2
32259 0820 205 33 32410 8171 216 13 32826 0170 207 15
32259 1110 205 33 32412 0980 225 15 32826 0190 207 15
32261 0140 212 22 32412 0990 210 6 32830 0570 208 5
32261 3180 225 23 32412 1000 216 33 32830 0580 208 5
32263 0140 225 26 32412 1000 233 17 32830 0650 209 5
32280 0162 225 1 32420 2700 204 7 32830 0660 209 5
32280 0162 226 1 32420 2781 225 13 32832 0990 233 12
32284 0727 226 33 32420 2781 225 13 32836 0440 207 36
32284 0728 226 32 32431 2960 204 1 32836 0440 233 30
32284 0773 226 26 32436 2080 233 24 32840 0560 233 3
32284 0774 226 29 32436 2090 233 26 32840 0670 233 3
32284 0775 226 31 32441 2290 204 10 32849 0045 208 10
32284 0779 226 81 32441 2390 204 2 32856 0190 208 3
32284 0790 226 6 32450 1260 225 18 32856 0400 208 4
32284 0791 226 7 32450 1270 216 16 32856 0410 208 4
32284 0792 226 8 32450 1540 216 17 32856 0430 209 4
32284 0793 226 9 32454 1301 216 15 32856 0440 209 4
32284 0794 226 10 32454 1560 216 15 32865 0191 233 1
32284 0795 226 12 32491 0090 203 41 33031 1370 213 9
32284 0796 226 15 32601 0410 212 3 33401 1200 221 1
32284 0797 226 16 32611 0593 207 1 33404 0401 210 1
32284 0799 226 18 32611 0880 212 32 33429 3128 221 2
32284 0801 226 20 32611 1090 212 37 33429 3135 221 29
32284 0802 226 21 32613 0343 207 7 33431 0210 210 19
32284 0803 226 22 32613 0472 207 6 33432 0171 210 22
32284 0804 226 24 32613 0530 212 36 33452 5090 213 6
32284 0805 226 34 32614 0030 207 2 33471 2030 213 36
32284 0806 226 35 32614 0211 212 33 33480 0350 225 34
32284 0807 226 36 32616 0030 207 4 33480 0360 215 24
32284 0808 226 37 32616 0060 212 35 33480 0420 215 22
32284 0809 226 39 32617 0060 207 8 33480 1330 210 4
32284 0810 226 40 32621 1660 213 1 33480 1360 213 34
32284 0813 226 56 32621 1670 213 2 33480 1390 213 33
32284 0814 226 57 32622 0420 207 11 33601 9133 234 10
32284 0817 226 69 32622 0430 207 12 33603 5690 234 1
32284 0818 226 80 32622 0530 207 11 33603 5711 234 1
32284 0819 226 82 32622 0540 207 12 33610 2261 234 11
32284 0820 226 83 32624 0600 213 13 33610 3420 234 2
32284 0821 226 67 32624 0690 213 22 33610 3460 234 2
32284 0822 226 88 32630 1770 207 19 33613 2640 234 3
32284 0823 226 4 32631 2381 213 25 33613 2651 234 12
32284 0824 226 5 32631 2840 207 19 33613 2661 234 3
32284 0825 226 2 32634 4970 208 1 33615 0020 234 4
32410 6610 204 17 32634 5230 212 1 33615 0020 234 13
32410 6620 204 19 32634 5250 212 2 34001 6701 240 1
32410 6670 233 13 32634 5550 209 1 34001 6721 222 1
32410 6690 233 20 32634 5670 209 11 34001 6721 223 1
32410 6710 233 15 32637 0840 213 23 34010 6520 222 3
32410 6720 204 15 32653 0330 207 29 34010 6530 240 6
32410 6770 215 7 32655 0210 207 33 34010 6620 225 7
32410 6780 215 8 32655 0210 232 16 34010 6800 225 31
32410 6790 215 3 32657 0400 207 25 34010 7390 225 7

108




HmE SRS

NUMERICAL PARTS INDEX

HMeaEs |HES REES Hads |HES (REES| HadES | NES |RHEES
PARTS No. FIG.No. | Key No. PARTS No. FIG.No. | Key No. PARTS No. FIG.No. |Key No.
34017 0880 218 21 34070 8090 240 23 35574 0287 229 36
34029 2120 222 43 34070 8100 240 20 35575 2220 228 2
34029 2120 223 6 34070 8380 240 21 35578 0231 230 23
34029 2120 240 11 34075 0301 222 12 35578 0251 230 24
34029 3826 223 25 34080 1660 240 25 35585 0150 228 14
34045 1030 222 31 34411 1190 218 1 35585 0170 228 14
34046 0180 222 37 34411 1210 218 4 35585 0190 228 14
34049 0192 240 31 34490 2310 218 9 35810 4750 232 2
34049 0193 240 32 34490 3230 218 9 35810 4770 232 14
34049 0224 222 47 34495 2382 213 39 35810 4780 215 14
34050 0930 224 8 34495 2382 214 1 35820 0930 215 1
34050 1050 224 1 34495 2791 218 16 35820 0940 232 1
34053 0290 224 15 34495 2791 219 1 35850 0261 232 5
34055 0870 222 25 34496 0429 214 5 35851 1120 232 18
34056 0340 224 2 34496 0429 219 5 35851 1220 215 21
34061 5881 203 42 34496 0432 214 15 35851 1230 215 12
34062 1880 222 42 34496 0432 219 16 35851 1240 210 15
34063 1220 240 30 34496 0436 219 15 35851 1250 215 11
34067 0030 222 26 34496 0437 214 8 35851 1260 215 19
34067 0030 224 5 34496 0437 219 8 35851 1590 225 36
34067 0280 213 48 34496 0440 213 40 35855 0010 232 7
34067 1220 221 4 34496 0440 214 16 35855 0020 232 20
34067 1381 221 12 34496 0440 219 18 35855 0190 232 6
34067 1510 240 26 34496 0452 214 4 35856 0180 216 26
34067 1710 221 5 34496 0452 219 4 35856 0190 216 27
34067 1730 222 8 35010 3830 220 6 36010 2060 203 44
34067 1810 222 10 35011 1300 220 1 36010 2061 203 44
34067 1970 240 24 35031 2260 230 21 36010 2110 201 1
34067 2830 218 20 35032 0390 210 29 36020 0670 201 5
34067 3520 224 9 35032 0400 210 31 36030 0080 201 10
34067 3590 218 19 35036 0110 211 11 36050 1350 201 2
34067 3740 224 6 35050 2753 220 10 36050 1351 201 2
34067 3820 218 23 35050 2781 220 12 36070 0231 200 10
34067 3870 221 7 35050 3630 220 11 36071 0060 200 21
34067 3870 225 5 35071 1570 210 27 36074 0123 200 22
34069 0240 218 26 35071 1580 210 38 36077 1060 200 7
34069 0450 218 25 35075 5850 202 23 36077 1070 200 16
34069 2010 222 17 35075 5993 220 18 36077 1080 200 15
34069 2021 221 24 35075 6340 202 23 36077 1170 227 22
34069 2060 224 4 35507 0411 228 1 36077 1280 227 23
34069 2350 218 24 35508 0510 229 2A 36080 0040 200 13
34069 2490 203 43 35510 5461 220 22 37031 0590 218 11
34069 2650 221 30 35510 5471 220 26 37031 0610 218 12
34069 3571 222 19 35510 5473 220 26 37031 0760 218 11
34070 7970 222 39 35511 1970 220 38 37031 0780 218 12
34070 7980 224 10 35517 1760 220 39 37077 0130 218 32
34070 7991 221 9 35525 2320 228 18 37090 0760 218 30
34070 8000 221 10 35560 5070 210 39 37801 0480 241 2
34070 8010 221 11 35560 5150 210 40 37801 0490 241 3
34070 8020 221 21 35560 5290 217 27 37804 0450 241 1
34070 8040 222 14 35563 0100 228 3 37810 6940 220 4
34070 8050 222 20 35570 0581 229 2 37810 6950 220 5
34070 8060 222 23 35574 0282 229 9 37810 6960 220 23
34070 8061 222 23 35574 0283 229 6 37810 6970 220 27
34070 8080 240 22 35574 0286 229 34 37830 6890 217 16

109




HmESIRFR5I
NUMERICAL PARTS INDEX

HMeaEs |HES REES Hads |HES (REES| HadES | NES |RHEES
PARTS No. FIG.No. | Key No. PARTS No. FIG.No. | Key No. PARTS No. FIG.No. |Key No.
37830 6910 217 17 38587 0301 227 30 39811 3310 222 30
37830 6930 217 25 38587 0301 235 22 39811 3570 201 9
37846 0640 239 10 38587 0641 227 31 39811 3760 241 7
37846 0840 216 46 38587 0641 235 23 39811 4451 216 9
37891 0020 225 20 38589 1051 201 16 39811 5430 220 30
37891 0240 228 11 38589 1118 200 23 39811 5500 205 43
37891 0250 210 3 38589 1118 200 24 39811 5530 201 3
37891 0251 210 3 38589 1124 222 48 39811 5630 221 15
38504 0991 210 24 38589 1128 218 34 39811 5630 240 14
38504 0991 211 1 38596 0550 218 33 39811 7180 215 18
38510 1910 210 36 38910 1950 200 2 39811 7270 227 11
38510 1910 235 18 38910 1951 200 2 39811 7710 230 28
38512 0700 210 37 38910 1952 200 2 39811 7790 232 12
38512 0700 235 19 38932 0231 200 5 39811 8020 230 26
38515 0200 220 21 38941 0310 200 4 39811 9670 227 3
38515 0200 235 16 38951 0740 200 1 39811 9870 235 4
38520 0570 235 15 39010 1100 236 11 39811 9972 202 7
38520 0731 233 29 39010 1290 236 1 39812 0410 220 29
38520 0731 235 12 39012 4250 236 4 39812 0790 231 3
38520 0891 235 13 39012 4260 236 5 39812 0950 225 21
38520 1810 210 33 39017 3600 237 7 39812 0961 210 41
38520 1810 235 8 39017 3650 237 16 39812 1150 220 2
38520 2100 210 47 39019 5580 236 14 39812 1160 227 9
38520 2110 210 34 39019 6030 236 16 39812 1440 220 34
38520 2110 235 9 39019 6050 237 9 39812 2490 231 16
38521 0280 210 35 39019 6090 236 18 39812 3020 230 1
38523 0250 235 21 39019 6090 237 18 39812 3110 230 29
38523 0250 227 29 39019 6100 237 10 39812 3350 231 10
38523 0300 227 28 39019 6110 237 12 39812 3730 230 30
38523 0300 235 20 39019 6200 237 13 39813 0310 201 14
38524 0038 235 14 39019 7120 236 17 39813 1210 220 33
38525 0130 227 33 39019 7710 237 5 39813 1310 220 13
38525 0130 235 25 39019 7720 236 15 39813 1330 228 21
38528 0210 201 15 39019 8180 237 8 39813 3690 230 11
38528 0211 201 15 39019 8190 237 4 39813 5010 228 22
38528 0212 235 27 39019 8241 237 15 39813 5140 228 23
38531 0021 235 33 39019 8301 236 13 39813 5150 228 24
38541 0080 235 39 39019 9650 220 42 39813 7080 230 27
38541 0130 235 40 39019 9650 237 17 39818 0332 222 6
38547 0300 211 2 39019 9690 236 16 39818 0610 222 4
38547 0301 211 9 39021 1900 237 2 39818 0610 240 8
38547 0302 211 8 39037 2000 237 3 39818 0671 220 16
38560 3370 235 37 39037 2400 237 6 39818 0890 233 23
38561 1041 235 1 39037 2410 240 18 39818 0921 216 1
38561 1050 238 2 39811 0100 228 20 39818 1300 210 18
38561 2820 235 2 39811 0100 230 30 39818 1770 230 22
38562 0310 235 41 39811 0100 217 9 39818 2120 216 14
38562 0380 235 38 39811 0110 232 13 39821 0280 204 5
38565 0461 235 3 39811 0140 222 50 39821 0290 232 11
38565 0511 235 5 39811 0240 227 12 39821 1210 220 32
38565 0940 235 5 39811 0501 227 26 39821 1880 235 11
38565 0990 235 3 39811 0501 228 8 39821 2210 216 4
38575 0360 235 29 39811 0550 231 10 39821 2310 218 5
38575 0370 238 1 39811 1640 215 16 39821 3340 208 9
38583 0091 210 26 39811 3000 232 19 39821 3410 217 24

110




HmE SRS

NUMERICAL PARTS INDEX

HMeaEs |HES REES Hads |HES (REES| HadES | NES |RHEES
PARTS No. FIG.No. | Key No. PARTS No. FIG.No. | Key No. PARTS No. FIG.No. |Key No.
39821 4450 204 22 39911 1960 227 25 A9019 0110 236 9
39821 4540 207 38 39911 2130 221 16 A9019 0120 236 10
39821 4540 228 7 39911 2130 240 15 A9019 0130 236 6
39821 4540 233 32 39911 3240 222 28 A9019 0140 236 7
39821 4590 207 38 39911 3620 227 27

39821 4590 216 23 39911 3630 200 25

39821 4590 233 32 39911 3650 216 19

39821 5500 233 16 39911 3650 221 25

39821 5650 209 9 39921 0710 213 46

39821 6290 210 43 39921 1670 205 46

39821 6400 225 38 39921 1890 216 41

39823 0070 217 26 39923 2470 212 12

39833 0290 230 9 39923 5520 203 29

39833 0320 230 14 39923 5760 220 35

39834 0240 210 42 39926 0130 207 5

39834 0610 209 10 39926 1070 212 34

39838 0850 225 22 39926 1080 212 38

39840 0430 212 26 39926 1250 207 3

39840 0550 203 10 39926 1320 203 36

39848 0240 221 22 39926 1500 203 36

39848 0240 222 27 39931 0330 207 39

39848 1040 222 15 39937 0740 212 14

39848 1300 222 22 39941 0140 216 25

39851 0070 217 5 39943 1070 216 34

39851 0070 232 3 39943 1070 233 18

39851 0150 225 14 39956 4790 204 8

39851 0300 218 2 39956 8660 203 8

39851 0350 212 18 39956 8720 218 7

39851 1310 204 20 39956 8730 216 38

39851 1310 215 9 39956 8740 235 32

39851 1320 215 2 39956 8751 235 30

39851 1320 216 22 39956 8760 228 15

39851 1320 233 14 39957 0110 222 45

39851 1930 203 38 39958 1320 210 17

39851 1990 235 34 39958 1540 210 11

39851 2160 220 14 39958 1550 210 12

39856 0730 206 15 39960 0110 213 42

39856 6470 203 26 39960 0110 218 28

39856 6470 205 34 39961 1460 217 23

39856 6480 203 25 39961 2071 213 44

39875 0150 200 17 39961 2150 204 11

39875 0150 231 11 41081 0430 226 86

39875 0240 218 35 42253 0011 225 15

39875 0240 235 6 45467 0040 240 3

39875 0260 202 17 48522 0181 235 10

39875 0310 200 8 49099 2230 237 1

39875 0420 222 18 49099 2480 237 14

39875 0430 227 24 49818 0100 228 4

39875 0440 202 24 49821 1470 207 28

39875 6280 203 48 49822 1100 216 24

39910 0630 221 27 49833 0120 241 6

39911 0280 227 35 51138 0070 205 45

39911 0340 217 20 59973 0030 218 31

39911 0340 235 7 A9011 0160 236 2

39911 1040 202 26 A9011 0170 236 3

111




MmESIRERS
(NUMERICAL PARTS INDEX)

T7
(MOWER)



HmE SRS

NUMERICAL PARTS INDEX

HMeaEs |HES REES Hads |HES (REES| HadES | NES |RHEES
PARTS No. FIG.No. | Key No. PARTS No. FIG.No. | Key No. PARTS No. FIG.No. |Key No.
* 402 10 03110 9027 410 11 63011 0930 404 12
* 402 11 03131 1050 408 11 63025 1250 406 2
01031 0812 407 14 03410 9090 404 14 63025 1260 406 4
01041 1025 409 3 03410 9091 402 26 63025 1270 406 5
01041 1030 407 2 03610 0017 402 20 63025 1280 406 3
01041 1030 409 5 03610 0017 405 6 63025 1320 402 27
01041 1225 406 16 03610 0022 403 12 63202 0250 405 2
01041 1225 408 16 03610 0022 404 22 63226 0260 405 3
01041 1270 405 9 63810 3171 406 1
01041 1270 406 11 03610 0030 408 10 63810 3172 406 1
01041 1285 406 12 03610 0030 408 10 63811 2130 403 17
01151 0835 401 9 03650 0047 402 21 63811 2130 404 27
01161 1020 408 22 03650 0047 402 21 63811 2140 405 4
01161 1025 407 21 03650 0052 402 16 63815 0870 409 1
01161 1220 402 7 03650 0052 403 4 64220 0010 409 2
01161 1220 403 2 03650 0052 404 9 64225 0260 410 5
01161 1225 404 4 03650 0052 402 16 64250 1440 410 1
01161 1230 402 8 03650 0052 403 4 64250 1450 410 2
02090 0008 406 8 03650 0052 404 9 64250 1620 410 1
02100 0010 407 4 03650 0062 402 23 64250 1630 410 2
02100 0010 409 6 03650 0062 402 23 64255 0780 410 4
02100 0012 405 13 04010 6205 402 15 64256 0300 410 3
02100 0012 406 15 04010 6205 403 3 64531 0330 403 13
02100 0012 406 18 04010 6205 404 7 64531 0330 404 23
02100 0012 408 15 04010 6205 402 15 64537 0010 403 15
02100 0012 410 9 04010 6205 403 3 64537 0010 404 25
02100 0014 408 5 04010 6205 404 7 65002 0070 408 1
02100 0016 404 17 04010 6303 402 19 65002 0071 408 1
02150 0008 410 15 04010 6303 402 19 65015 0260 408 2
02510 0010 402 3 04010 6305 402 22 65015 0261 408 2
02610 0008 401 7 04010 6305 402 22 65015 0270 407 8
02610 0008 402 29 06061 0000 403 9 65016 0100 407 16
02610 0008 406 6 06061 0000 404 11 65203 0490 407 5
02610 0012 406 13 06061 0000 404 20 65203 0510 408 6
02610 0012 407 10 06061 0000 405 8 65205 0070 407 12
02610 0012 407 17 06061 0000 408 7 65205 0080 408 20
02610 0014 410 8 06061 0000 408 17 65220 0650 407 7
02610 0020 407 11 06061 9003 405 7 65222 0340 403 11
02610 0020 408 19 06061 9004 407 15 65222 0340 404 21
02610 9189 405 11 08010 9127 405 1 65225 1330 408 18
02610 9191 408 21 61000 0520 402 32 65226 0740 407 20
02710 0008 406 7 61016 0540 404 3 65226 0750 407 19
02710 0008 407 13 61021 0640 403 1 65226 0760 407 6
02710 0010 407 3 61021 0650 404 1 65226 0761 407 6
02710 0010 409 4 61021 0790 404 2 65226 0770 407 1
02710 0012 405 12 61046 0480 402 1 65226 0771 407 1
02710 0012 406 14 61056 0910 402 5 65230 4070 408 8
02710 0012 406 17 61056 0920 402 6 65230 4080 406 9
02710 0014 408 4 61300 0040 402 10A 65230 4090 406 10
02710 0016 404 16 61327 0370 402 9 69021 0430 411 2
03010 2018 401 8 61327 0440 402 18 69026 0690 411 1
03010 2018 402 30 61346 0490 404 6 69036 0290 411 3
03010 4025 407 9 61346 0500 404 5 69730 0010 402 4
03010 4025 407 18 63011 0770 402 25 69746 0010 408 12
03030 0540 410 7 63011 0780 404 13 69760 0350 401 1

113




HmESIRFR5I
NUMERICAL PARTS INDEX

HMeaEs |HES REES Hads |HES (REES| HadES | NES |RHEES
PARTS No. FIG.No. | Key No. PARTS No. FIG.No. | Key No. PARTS No. FIG.No. |Key No.
69760 0430 401 1
69772 0080 401 2
69772 0090 401 4
69772 0100 401 3
69772 0180 401 5
69811 0050 410 14
69821 0030 409 7
69821 0060 408 14
69821 0070 410 6
69822 0060 405 14
69822 0080 402 28
69921 0040 405 10
69921 0050 403 14
69921 0050 404 24
69923 0340 408 3
69923 0350 408 9
69923 0360 410 10
69923 0400 410 10
69928 0010 405 15
69928 0020 403 10
69928 0030 402 12
69928 0040 402 13
69928 0050 403 18
69928 0060 404 28
69928 0090 405 5
69934 0050 404 15
69940 0040 403 16
69940 0040 404 26
69940 0050 403 7
69940 0050 404 19
69940 0100 402 2
69960 0030 410 13
69961 0180 410 12
69961 0230 401 6
69968 0030 403 8
69968 0030 404 18

114




A=t IHIZ US> v o MC3043/364]



